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Total number of pages..........cccccce.... 88

FCC Site Registration No.: 721268

IC Site Registration No.: 5970A-2

Testing Laboratory........................:

LabTest Certification Inc.

AdAreSsS.......ooeeiviiiiieeeeeeeeeee

Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

Applicant’s name ........................... :

Avari Wireless Inc.

AdAreSsS.......ooeeiviiiiieeeeeeieeeee

1400 112th Ave SE, Ste 100 Bellevue, WA 98004

Manufacture's Name ...........ccceeuenna

Avari Wireless Inc.

AdAreSs ....ooovvieiiiieeeeeeee

1400 112th Ave SE, Ste 100 Bellevue, WA 98004

Test specification:

Standards..........cooeeveiiiieeieeel

» FCC Part 15 Radio Frequency Devices, Subpart B - Unintentional
Radiators - Class B

> FCC Part 90 Private Land Mobile Radio Services

Test procedure..........cccoooeeereriinnnnnnnnlt

> KDB 935210 D05 Indus Booster Basic Meas v01r04
> ANSI/TIA-603- E-2016
> ANSI C63.4:2014

Test item description:

Trade Mark..........cccocevereeeieieienn RU37™

Model/Type reference..........cc........... RU37-3-PS-FAB-21-3N-A0-2/1
Serial Number..........ccoooevvenieie 10911137E01BD2001

L O O | TR 2BA6ERU373PSABF21A
Possible test case verdicts:

- test case does not apply to the test N/A

ObJECE .o :
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- test object does meet the requwem(_ent P (Pass)
- test object does not meet the _ F (Fail)
requiremMent........ccccceeeeeeeeeinieiieeicnnn
Revision History
Revision Date Reason For Change Author(s)
0 2024-03-21 Initial Jack Qin

Test Conditions

—_

General . This report is only referred to the item that has undergone the test.
Conditions........... - | 2. This report does not constitute or imply on its own an approval of the product by the
Certification Bodies or Competent Authorities.
3. This document is only valid if complete; no partial reproduction can be made without previous
written permission of LabTest.
4. This test report cannot be used partially or in full for publicity and/or promotional purposes
without previous written permission of LabTest.

Measurement For all measurements where guidance for the calculation of the instrumentation uncertainty of a
uncertainties ....... : |measurement is specified in CISPR 16-4-2/EN55016-4-2, IEC/EN 61000-4 series or a product
standard, the measurement instrumentation uncertainty has been calculated and applied in
accordance with these standards.
Uncertainties have been calculated according to the LabTest internal document, DCN. The reported
expanded uncertainties are based on a standard uncertainty multiplied by a coverage factor of k=2,
providing a level of confidence of approximately 95%

Refer to the Annex 1 for further information.

Environmental The climatic conditions during the tests are within the limits specified by the manufacturer for the
reference operation of the EUT and the test equipment.
conditions............ © | The climatic conditions during the tests were within the following limits:
Temperature Humidity Atmospheric pressure
15°C-35°C 30 % - 60 % 86 kPa — 106 kPa

If explicitly required in the basic standard or applied product standard the climatic values are
recorded and documented separately in this test report.

Device Under Test Description

Application for ............oooieiiiiii : |PS 700/800/150 Air Master Unit, Dual Band Medium Power DAS
758 MHz — 775MHz
Passing Transmit Frequency ..................... : | 851 MHz — 869 MHz

152 MHz — 174 MHz

758 MHz — 775 MHz
851 MHz — 869 MHz
Operating Transmit Frequency 150.8 MHz — 156.2475 MHz
FCC e : | 157.1875 MHz — 161.575 MHz
161.775 MHz — 161.9625 MHz
162.0375 MHz — 173.4 MHz
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788 MHz — 805 MHz
806 MHz — 824 MHz
152 MHz — 174 MHz

Passing Receive Frequency ............cccc.......

788 MHz — 805 MHz
806 MHz — 824 MHz

Operating Receive Frequency

150.8 MHz — 156.2475 MHz
157.1875 MHz — 161.575 MHz
161.775 MHz — 161.9625 MHz
162.0375 MHz — 173.4 MHz

Number of Channels ..................ooeiis : | Up to 64 channels

Rated RF Output (€.i.r.p.).cccccceviiiiiiiiiiinns : |37 dBm
P25 Phase | C4FM, CQPSK; P25 Phase Il HDQPSK on full band of Band
Modulation TYPE ...ccoceveeveeceeeeieecreeeeeee e : |800 and Band 150
FM on Band 800 between 851 MHz — 869 MHz only;
Equipment mobility ................ccoeeeiiiis . |Fixed
Operating condition............ccccceiiiiieiiienene : |-40to +50 °C
Mass of equipment (@) ........cooeeeeiiiiiiiiciinnnns : |<27,700g
Dimensions (W X D X H) 410 mm X 230 mm X 696 mm
Supply Voltage: 48V__ DC 7.1 Amps
If DC Power: ___Internal Power Supply

_\_ External Power Supply
____ Battery
U Nickel Cadmium
[J Alkaline
[J Nickel-Metal Hydride
UJ Lithium-lon
O Other

Program details

Testing Facility by procedure:

X Radiated Measurement

LabTest Certification Inc.

Testing location/ address....................... :

Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

X Conducted Measurement:

LabTest Certification Inc.

Testing location/ address...................... :

Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

Page 5 of 88

This document shall not be reproduced or utilized in any form or by any means, except in full,
without the written approval of LabTest Certification Inc.

DCN: 1034, Rev 8 — 2021/12/06 - RA




Prepared by: LabTest Certification Inc. Client: Avari Wireless Inc.
Date Issued:  2024-03-21 Report No.: 20.01.22107-1
Project No.: 22107 Revision No.: 0

Description of Equipment Under Test (EUT) and Variant Models

Description:

The RU37 800PS/700PS/150 PS is a tri-band remote unit that provides at least 5 W of output power on
each band. The tri-band unit supports up to 3 bands in a sealed type 2 chassis for Class A operation.

On the downlink path the RU37 PS remote receives an aggregated stream of digitized RF signals from an
DMU PS, which it then converts into analog RF signals. Depending on the frequency band, the signal is
amplified in the RF module and then sent out through simplex RF ports to an external filter.

On the UL path the RU37 PS remote receives analog RF signals for the RF band, from an external filter.
The RF signals are converted into a digital data stream and then delivered over optical fiber to an DMU

PS. The RU37 PS remote also accommodates a 1 Gbps Ethernet backhaul for transporting the data from
nearby IP devices such as security cameras and Wi-Fi access points.

The intentional transmitter only exists in the downlink path and hence the EMC tests in this report

dedicated to the downlink emission.

In order to build up a complete signal booster system, the DMU PS was connected as the Auxiliary device.
The DMU PS does not have an anntenna port, where the signal was injected and ejected via coaxial cables.

EUT Picture

Variant Models:

The following variant models were not tested as part of this evaluation but have been identified by the manufacturer as
being electrically identical models, depopulated models, or with reasonable similarity to the model(s) tested. LabTest
does not make any claims of compliance for samples or variants which were not tested.

The variant models of RU37-3-PS-FAB-21-3N-A0-2/1 are listed as follows:
Tri Band

1. RU33-3-PS-FAB-21-3N-A0-2/1
Dual Band
RU37-2-PS-FA-21-3N-A0-2/1
RU33-2-PS-FA-21-3N-A0-2/1
RU37-2-PS-FB-21-3N-A0-2/1
RU33-2-PS-FB-21-3N-A0-2/1
RU37-2-PS-AB-21-1N-A0-2/1
. RU33-2-PS-AB-21-1N-A0-2/1
Single Band

1. RU37-1-PS-F-21-2N-A0-2/1

2. RU33-1-PS-F-21-2N-A0-2/1

3. RU37-1-PS-A-21-1N-A0-2/1

ooAwn
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4. RUS33-1-PS-A-21-1N-A0-2/1
5. RU37-1-PS-B-21-1N-A0-2/1
6. RU33-1-PS-B-21-1N-A0-2/1
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Client Equipment Used During Test

Use* Product Type Manufacturer Model Comments
EUT RU37, 800PS, Avari Wireless Inc. | VL-RU37-3-PS- [EUT where the RF (I/0) antenna is attached via
700PS, 150 PS FAB-21-3N-A0-2 [duplexers/multiplexer when necessary.
AE1 DMU, 800PS, Avari Wireless Inc. | VL-DMU-3-PS- |Auxiliary equipment, which is the front end of
700PS, 150PS FAB-1-6N-D-1F |system interfaced to Base Station.
AE2 Element Manager | Avari Wireless Inc. EM-1A Auxiliary equipment provides the configuration
(DMC) and control interface to DMU and RU37.
AE3 Power Supply MeanWell HGL-480H-48 |AC to DC Converter,
I/P: 120VAC, 60Hz, 5.5A
O/P: +48VDC, 480W

Abbreviations:
EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)

Software and Firmware

Use* Description Version
EUT Software installed 5.6.2-0.5763
AE1 Software installed 5.6.2-0.5763
AE2 Software installed 5.6.2-1359
Abbreviations:

EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)

Input/Output Ports

Port Name Type* Cable Cable Comments
# Max. >3m Shielded
1 DC Power Port DC No No Dual feed 48 VDC Assembly
2 3 * RF Input/Output Ports I/0 No No N-Type Coaxial
3 2 * Optical Fibre I/O Ports 110 No No LC/UPC Duplex
4 2*TP TP No No RJ-45

*Note: AC = AC Power Port DC = DC Power Port N/E = Non-Electrical
I/0 = Signal Input or Output Port (Not Involved in Process Control)
TP = Telecommunication Ports
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Power Interface

Mode Voltage Current | Power Frequency Phases Comments
# (V) (A) (W) (DC/AC-Hz) (#)
1 48 - - DC -

EUT Operation Modes

Mode # Description

1 UL and DL transmission and receiving ON

EUT Configuration Modes

Mode # Description

DMU maximum input threshold set to -10 dBm, uplink attenuation set to 0dB;

1 RU37 uplink and downlink attenuation set to 0dB.

Test Equipment Verified for function

Model # Description Checked Function Results
. Connected 50MHz and -20 dBm
KT-N9038A Spectrum Analyzer Frequency and Amplitude Ref signal and checked OK
Antenna,
JB1 30 to 2000MHz Checked structure Normal — no damage
Antenna,
SAS-571 1 to 18GHz Checked structure Normal — no damage
Antenna,
AL-130 9KkHz to 30MHz Checked structure Normal — no damage
KT-N5172B | Signal Generator Frequency, Amplitude and Within MFR Specs
Modulation
KT-N9010A Spectrum Analyzer Frquency and Amplitude Within MFR Specs
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Test Station Photo

r.\%\,

Test Station Cables and Loads

Model # Manufacture Description
3 x TM8-N1S1-60 MegaPhase N male to SMA male coaxial cable in 60 inches
1 x 49-30-34 Aeroflex 30dB 25W attenuator

Test Station Insertion Loss

Band 800 Band 700 Band 150
DL Transmitter 33.6 dB 33.2dB 31.8dB
UL Receiver 1.1 dB 0.9dB 0.8dB
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Result Summary

Summary of testing:

The tests indicated in Test Summary were performed on the product constructed as described below.

The test sections are the verbatim text from the actual data sheets used during the investigation. These test sections
include the test name, the specified test Method, a list of the actual Test Equipment Used, documentation Photos,
Results and raw Data. No additions, deviations, or exclusions have been made from the standard(s) unless specifically
noted.

Based on the results of our investigation, we have concluded the product tested complies with the requirements of the
standard(s) indicated. The results obtained in this test report pertain only to the item(s) tested. LabTest does not make
any claims of compliance for samples or variants which were not tested.

The Compliance Status is a judgment based on the direct measurements and calculated highest emissions to
appropriate standard limits. Measurement uncertainty values, provided on calibration certificates, were not be used in
the judgment of the final status of compliance.

Test ltem Regulation Measurement Method Result
ANSI TIA-603- E-2016, KDB 935210 D05,

AGC Threshold FCC part 90 VO1R04, SECTION 4.2 PASS
_— ANSI TIA-603- E-2016, KDB 935210 D05,

Out of Band Rejection FCC part 90 VO1R04, SECTION 4.3 PASS
Input-versus-output Signal ANSI TIA-603- E-2016, KDB 935210 D05,

Comparison FCC part 90 VO1R04, SECTION 4.4 PASS
Input/output Power and ANSI TIA-603- E-2016, KDB 935210 D05,
Amplifier/Booster Gain FCC part 90 VO1R04, SECTION 4.5 PASS

. . ANSI TIA-603- E-2016, KDB 935210 D05,
Noise Figure FCC part 90 VO1R04, SECTION 4.6 PASS
Measuring out-of-band/out-of-
) N ) ANSI TIA-603- E-2016, KDB 935210 D05,
block (mcludlng |nterr_no<_:lulat|on) FCC part 90 VO1R04, SECTION 4.7 PASS
and spurious emissions
. ANSI TIA-603- E-2016, KDB 935210 D05,
Frequency stability FCC part 90 VO1R04, SECTION 4.8 PASS
S_purlous emissions FCC part 90 ANSI C63.4:2014, KDB 935210 D05, v01r04, PASS
radiated measurements Section 4.9
Radiated Emissions FCC Part 15/B ANSI C63.4, CISPR 16-2-1 PASS
Conducted Emissions at AC Main | FCC Part 15/B ANSI C63.4, CISPR 16-2-1 PASS
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Test Result

1 AGC Threshold
FCC Part 2 2.1046(a)

Governing Doc FCC Part 90.219(d) Room Temperature (°C) 20.5
ANSI/TIA-603- E-2016; . o
Test Procedure KDB 935210 D05, vO1r04 Relative Humidity (%) 38.6
Test Location Richmond Barometric Pressure (kPa) 101.8
Test Engineer Jack Qin Date August 29,2023
EUT Voltage +48VDC O  120VAC @ 60Hz
Test Equipment Used Manufacturer Model Serial Number Calibration date Calibration due
Signal Generator Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023
Spectrum Analyzer Keysight N9010A MY50520285 Oct 11, 2021 Oct 11, 2023
Frequency Range: 851 MHz — 869 MHz; 758 MHz — 775 MHz; X1 152 MHz — 174 MHz
Detector: Peak
Type of Facility: Test bench
Distance: Direct
Arrangement of EUT: Table-top only O Floor-standing only 0 Rack Mounted
Output Power is
less than or equal 37.03 dBm in band 800,
less than or equal 37.06 dBm in band 450,
less than or equal 37.05 dBm in band 150.
Compliant Non-Compliant O Not Applicable [

Test Setup

Description of test set-up:

Output power is measured by connecting a spectrum analyzer to RF output connector of EUT via 30dB Attenuator. With
a nominal input power and the amplifier properly adjusted the RF output is measured.

The EUT was set to Operation Mode #1 with configuration Mode #1.

The maximum output power is measured when the Automatic Level Control (ALC) starting to compress the power and
hold to a constant level.

Vector Signal AE1 EUT 30dB Spectrum
Generator Fiber Attenuator Analyzer
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Test Data
Input Power Trip ALC | Output Power (dBm) Output Power
Frequency Range (MHz Frequency (MHz
quency Range (MHz) quency (MHz) (dBm) (Watt)
851.025 -13.0 37.03 5.04
800PS
851 - 869 860 -15.6 37.00 5.01
868.975 -15.2 37.03 5.04
758.025 -14.2 37.06 5.09
700PS
758 - 775 766.5 -14.2 36.97 4.97
774.975 -12.8 37.06 5.09
152.025 -12.6 36.97 4.97
150PS
152 - 174 163 -13.4 36.92 4.92
173.975 -13.2 37.05 5.07
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2 Occupied Bandwidth

Governing Doc

Test Procedure

Test Location
Test Engineer
EUT Voltage

Test Equipment Used
Signal Generator
Spectrum Analyzer

Frequency Range:

FCC Part 2 2.1049 Room Temperature (°C) 20.5
ANSI/TIA-603- E-2016; . C o
KDB 935210 D05, vO1r04 Relative Humidity (%) 38.6
Richmond Barometric Pressure (kPa) 101.8
Jack Qin Date August 29,2023
+48VDC 0 120VAC @ 60Hz
Manufacturer Model Serial Number Calibration date Calibration due
Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023
Keysight N9010A MY50520285 Oct 11, 2021 Oct 11, 2023

851 MHz — 869 MHz; 758 MHz — 775 MHz; X 152 MHz — 174 MHz

Detector: Peak

Type of Facility: Test bench

Distance: Direct

Arrangement of EUT: Table-top only O Floor-standing only 0 Rack Mounted

Output signal has an occupied channel bandwidth less than the designated channel bandwidth on any
location on the operating band.

- C4FM <12.5kHz

- CQPSK<6.25kHz

- HDQPSK <12.5 kHz

- 4 kHz FM with 1kHz deviation < 12.5 kHz

Compliant Non-Compliant [ Not Applicable [

Test Setup

Description of test set-up:

Occupied Bandwidth is measured by connecting a Spectrum Analyzer to the RF output connector via 30dB
attenuator. The required measurement resolution bandwidth (RBW) is 1% of the emission bandwidth. 99%
energy rule was applied to measure the occupied channel bandwidth. The emission bandwidth is measured
as the width of the signal between two frequency points on the channel edge, outside of which the
transmission power is attenuated at least 26dB below the transmitter output power

The EUT was set to Operation Mode #1 with configuration Mode #1.

The occupied bandwidth of UL output is measured under one input conditions:
- Nominal: with input 0.5dB below AGC threshold

30dB
Attenuator

Vector Signal
Generator

Spectrum

AEL EUT Analyzer

Fiber
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Agilent Spectrum Analyzer - Occupied BW - P25-COPSK

800PS CQPSK Signal at 868.975 MHz

[soe ac [ ALIGNAUTO _|0LS1:31PM Aup20, 2023
[Center Freq 868.975000 MHz | Center Freq: 865.975000 MHz Radio Std: None quency
5= Trig: Free Run AvglHold: 515
HFGainlow  HAtten:22 dB Radio Device: BTS
Ref Offset 336 dB
10 dBidiv Ref 39.00 dBm
Log[— T ]
2, Center Freq|
19 868.975000 MHz|
E
-1.00
10
-21.0
-31.0
-41.0
510
Center 869 MHz Span 12.5 kHz, CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT Tago ki
Auto Man|
Occupied Bandwidth Total Power 36.4 dBm
4.726 kHz Freqortset
Transmit Freq Error 0 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.409 kHz x dB -26.00 dB
usa sTatus|

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK

800PS CQPSK Signal at 860 MHz

SENSE

E:INT] ALIGN AUTO 01:51:17 PM Aug 23, 2023
Center Freq 860.000000 MHz ] Center Freq: 860.000000 MHz Radio Std: None quency
Trig: Free Run AvglHold: 5/5
HFGainLow  #Atten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log[— T ]
2 CenterFreq
1 860.000000 MHz|
9
-1.00
10
210
310
410
510
‘Center 860 MHz Span 12.5 kHz| CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT o ep
|Auto Man
Occupied Bandwidth Total Power 36.4 dBm
4.791 kHz rreqomen
Transmit Freq Error -2Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.430 kHz x dB -26.00 dB
usa sTATUS|

Agilent Spectrum Analyzer - Occupied BW - P25-CQPSK.
AC

800PS CQPSK Signal at 851.025 MHz

SENSEINT]

[S0Q  AC | ALIGN AUTO 01:51:04 PM Aug 29, 2023
Center Freq 851.025000 MHz | Center Freq: 861025000 MHz Radio Std: None quency
5= Trig: Free Run AvglHold: 5/5
HFGainLow  HAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log
20 Center Freq|
190 851.025000 MHz|
9.00
-1.00
-11.0
-21.0
KN
410
K
Center 851 MHz Span 12.5 kHz| CF st
#Res BW 62 Hz VBW 620 Hz Sweep FFT o ep
Auto Man|
Occupied Bandwidth Total Power 36.4 dBm
4.848 kHz FreqOffset
Transmit Freq Error 0 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.415 kHz x dB -26.00 dB

STATUS
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800PS C4FM Signal at 868.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

| RL S |  RF [50R AC | e ALIGN AUTO. 01:51:35PM Aug 29, 2023
Center Freq 868.975000 MHz | Center Freq: 868.975000 MHz Radio Std: None Frequency
== Trig:Free Run Avg|Hold: 515
HFGaindlow  HAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log— T ]
= CenterFreq|
19 868.975000 MHz|
E
-1.00
10
210
310
-41.0
-51.0
Center 869 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT reoonin
Auto Man|
QOccupied Bandwidth Total Power 36.3 dBm
7.701 kHz Freqortset
Transmit Freq Error 22 Hz OBW Power 99.00 % OHz
x dB Bandwidth 9.550 kHz x dB -26.00 dB
use sTATUS|

500 AC

800PS C4FM Signal at 860 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

| RL S | [500 AC |
[Center Freq 860.000000 MHz

ALIGNAUTO  |01:51:23PM Aug 20, 2023

SENSEINT]
‘ Center Fre q: 860.000000 MHz

Radio Std: None Frequency
== Trig:Free Run AvglHold: 515
HFGainLow  HAtten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log———T 7
» CenterFreq|
190 860.000000 MHz
8.
-1.00
-11.0
-21.0
-31.0
-41.0
510 }
Center 860 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT hysiiid
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
7.872 kHz Freqotset
Transmit Freq Error -9 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.688 kHz xdB -26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW -
500 AC

800PS C4FM Signal at 851.025 MHz

P25-CAFM.
SENSEXINT]

[ RF | ALIGNAUTO 01:51:00PM Aug 29, 2023
Center Freq 851.025000 MHz | Center Freq: 851025000 MHz Radio Std: None quency
== Trig: Free Run AvglHold: 5i5
#FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 336 dB
10 dBidiv Ref 39.00 dBm
(R e m—
2 CenterFreq
1 851.025000 MHz
E
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
'Center 851 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 2200 i
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
8.118 kHz rreqortest
Transmit Freq Error 18 Hz OBW Power 99.00 % OHz
x dB Bandwidth 10.12 kHz x dB -26.00 dB
use sTaTus
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800PS HDQPSK Signal at 868.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25- mx)pcx

[ RL S | & |ste AC | [ SeMseuNT| | ALGNAUTO  |OLSL4DPMAg2,2023 | _ |
Center Freq 868.975000 MHz CenterFreq ese 975000 MHz Radio Std: None Frequency
5= Trig: Free Run AvglHold: 815
#IFsz:an #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log[— T ]
20 CenterFreq|
190 868.975000 MHz
9.00
-1.00
-11.0
-21.0
310
-41.0
-51.0
Center 869 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT byt
Auto Man
Occupied Bandwidth Total Power 36.2 dBm
9.311 kHz Freqofteet
Transmit Freq Error -52 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.01 kHz x dB -26.00dB
use sTATUS|

Agilent Rpectmm Analyzer Occupied BW - P25-HDOPSK

800PS HDQPSK Signal at 860 MHz

| RL S | I O == V== AUGNAUTO  |0151:27PM Aup23, 2023 || =
Center Freq 860 000000 MHZ Center Freq: 26000000 Wiz Radio Std: None quency
= Trig:Free Run AvglHold: 515
MFGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
[T o E—
B CenterFreq
19 860.000000 MHz|
E
-1.00
110
-21.0
-31.0
410
-51.0 }
Center 860 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3KkHz Sweep FFT eoorh
JAuto Man
Occupied Bandwidth Total Power 36.3 dBm
9.519 kHz Freqortaet
Transmit Freq Error -135 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.81 kHz x dB -26.00 dB
= sTATUS

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK.

800PS HDQPSK Signal at 851.025 MHz

[ & [0 éc | ALIGNAUTO  |OLSL13PMAUG29,2023 | _
Center Freq 851.025000 MHz ‘ Center Freq: 851.025000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold: 515
MEGain:Low — #Atten: 22 dB Radio Device: BTS
Ref Offset 336 dB
10 dBidiv Ref 39.00 dBm
(R e —
20 Center Freq|
190 851.025000 MHz|
.00
-1.00
1.0
-21.0
-31.0
-41.0
510 }
Center 851 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Sa0okm]
Auto. Man
Occupied Bandwidth Total Power 36.2 dBm
9.535 kHz Freqorse
Transmit Freq Error -93 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.57 kHz x dB -26.00 dB
=S status
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Agilent Spectrum Analyzer - Occupied BW - FM

800PS FM Signal at 868.975 MHz

SENSEINT] LIGNAUTO | 0LS3:02PM Aug29, 2023
Center Freq 868.975000 MHz | Center Freq: 868.975000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold: 515
HFGaindlow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBfdiv Ref 39.00 dBm
(R] e E—
2 CenterFreq|
190 868.975000 MHz|
E
-1.00
-11.0
-21.0
-31.0
-41.0 f e
510 } T‘
Center 869 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT owen
Auto Man
Occupied Bandwidth Total Power 36.1 dBm
10.084 kHz Freqoneet
Transmit Freq Error -2Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.18 kHz xdB -26.00 dB
wsa sTatus|

Agilent Spectrum Analyzer - Occupied BW - FM

800PS FM Signal at 860 MHz

& Tsom ac ALIGNAUTO |01:52:58PM Aug 25, 2023
Center Freq 860.000000 MHz | Center Freq: 860.000000 MHz Radio 5td: None Frequency
== Trig: Free Run AvglHold: 5i5
#IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
(R ] e e—
2 CenterFreq|
1 860.000000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 860 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py et
Auto Man
Occupied Bandwidth Total Power 36.1 dBm
10.083 kHz Freqortsel
Transmit Freq Error -1Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
use satus

Agilent Spectrum Analyzer - Occupied BW - FM

| RL S | R [soo ac[ [ [ sensEunT]
MHz

800PS FM Signal at 851.025 MHz

#IFGain:Low

= Trig: Free Run

[ |
Center Freq 851.025000 Center Freq: 851.025000 MHz

AvglHold: 515
#htten: 22 dB

ALIGNAUTO | 0L'52:54PM Aug 25, 2023

Radio Std: None

Radio Device: BTS

Ref Offset 33.6 dB

10 dBrdiv___ Ref 39.00 dBm
Log

Frequency

B3

18.

9

Center Freq
851.025000 MHz|

-1.00

1.0

-21.0
-31.0
-41.0
510
Center 851 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 2500k
Auto Man
Occupied Bandwidth Total Power 36.1 dBm —
10.083 kHz —
Transmit Freq Error -2Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.18 kHz xdB -26.00 dB

STATUS
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Agilent Spectrum Analyzer - Occupied BW - FM

Err

#IFGain:Low

Trig: Free Run
#Atten: 22 dB

800PS FM Signal at 868.975 MHz ALC

SENSEINT]

| I [ [ AUGNAUTO [01:53:15PM Aug2s, 2023
[Center Freq 868.975000 MHz Center Freq: 868.975000 MHz
*‘ -

AvglHold: 515

Radio Std: None

Radio Device: BTS

Ref Offset 33.6 dB

10 dBidiv Ref 39.00 dBm

Frequency

Log
290

19.0

900

Center Freq|
868.975000 MHz|

-1.00

1.0

210

310

410

51.0

Center 869 MHz
Res BW 130 Hz

VBW 1.3 kHz

Occupied Bandwidth

Total Power

10.084 kHz
Transmit Freq Error -1Hz OBW Power
x dB Bandwidth 12.18 kHz x dB

Span 25 kHz
CF Step
Sweep FFT 2500 kHz]
38.6 dBm aute Man
Freq Offset|
99.00 % OHz
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Occupied BW - FM.

800PS FM Signal at 860 MHz ALC

| RL S | RF__[S0@ ac | [ | SENSEWT |  ALIGNAUTO  |0153:11PMAug2s, 2023
Center Freq 860.000000 MHz Center Freq: 860.000000 MHz Radio Std: None Frequency
= Trig:Free Run AvglHold: 515
HFGain:Low  HAtten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dB/div Ref 39.00 dBm
Log[— T ]
20 Center Freq|
120 860.000000 MHz|
900
-1.00
-11.0
-21.0
310
-41.0
-51.0
Center 860 MHz Span 25 kHz CF St
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Seoom
Auto Man
Occupied Bandwidth Total Power 38.9 dBm
10.083 KHz Freqortset
Transmit Freq Error -1Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
use staTus|

Agilent Spectrum Analyzer - Occupied BW - FM

800PS FM Signal at 851.025 MHz ALC

[ RL S | R [som AC ALIGNAUTO |01:53:06 M hug 25, 2023
[Center Freq 851.025000 MHz | Center Freq: 851026000 Mz Radio Std: None quency
== Trig: Free Run AvglHold: 515
HFGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidiv Ref 39.00 dBm
Log[— T ]
= CenterFreq|
1 851.025000 MHz|
E
-1.00
-11.0
210
310
-41.0 i v
-51.0 ‘
Center 851 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3kHz Sweep FFT Py et
Auto Man
Occupied Bandwidth Total Power 38.5 dBm
10.084 kHz rreqoree]
Transmit Freq Error -2Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.18 kHz xdB -26.00 dB

sTATUS
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700PS CQPSK Signal at 774.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CQPSK

RL S RE__[S00 AC NSEINT| | ALIGNAUTO  [0L3439PMAUG29,2023 | _ |
Center Freq 774.975000 MHz | Center Freq: 774.975000 MHz Radio Std: None Frequency
= Trig:Free Run AvglHold: 515
HFGainiLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidiv Ref 39.00 dBm
Log— T 7
e Center Freq|
13 774.975000 MHz|
El
-1.00
-11.0
210
310
410
-51.0
Center 775 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT it
JAuto Man|
Occupied Bandwidth Total Power 36.5 dBm
4.838 kHz Freqoteet
Transmit Freq Error -4 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.385 kHz x dB -26.00 dB

sTATUS

700PS CQPSK Signal at 766.500 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CQPSK
AC

SENSEIINT | ALIGN AUTO Ol34i25PMAug2s, 2023 [ _ ]
Center Freq 766.500000 MHz | Center Freq: 766.500000 MHz Radio Std: None Frequency
= Trig:Free Run AvglHold: 515
#IFGain:Low  #htten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidiv Ref 39.00 dBm
Log— T ]
B Center Freq|
19 766.500000 MHz|
9
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 766.5 MHz Span 12.5 kHz CF St
Res BW 62 Hz VBW 620 Hz Sweep FFT et
Auto Man|
Occupied Bandwidth Total Power 36.4 dBm
4.831 kHz Freqortset
Transmit Freq Error -14 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.409 kHz x dB -26.00 dB

STATUS

700PS CQPSK Signal at 758.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CQPSK

SENSE:INT ALIGNAUTO 0134 12PM AUg29,2023 | _ |
Center Freq 758.025000 MHz | Center Freq: 766.025000 MHz Radio Std: None Frequency
== Trig:Free Run AvglHold: 515
#IFGainilow  HAtten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidiv Ref 39.00 dBm
Log
B CenterFreq|
1 758.025000 MHz|
9
-1.00
-11.0
210
310
-41.0
510
Center 798 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT el
Auto Man|
Occupied Bandwidth Total Power 36.5 dBm
4.698 kHz Freqortset
Transmit Freq Error -17 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.376 kHz x dB -26.00 dB
usa sTaTUS
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700PS C4FM Signal at 774.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM
s

R s0m AC NSEINT] ALIGNAUTO  |D1:34:43FM Aup23, 2023
Center Freq 774.975000 MHz | Center Freq: 774 975000 MHz Radio Std: None quency
== Trig:Free Run AvglHold: 515
HFGainlow  #Atten: 22 dB Radio Device: BTS
Ref Offset33.2 dB
10 dBidiv Ref 39.00 dBm
(YT e E—
2 Center Freq|
190 774975000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0
510
Center 775 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 0ok
Auto Man
Occupied Bandwidth Total Power 36.5 dBm
7.957 kHz Freqortset
Transmit Freq Error 109 Hz OBW Power 99.00 % OHz
x dB Bandwidth 10.43 kHz x dB -26.00 dB
=S status

700PS C4FM Signal at 766.500 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

NSEINT ALIGNAUTO |01:34:30PM Aug 25, 2023
Center Freq 766.500000 MHz | Center Freq: 766.500000 MHz Radio Std: None quency
= Trig: Free Run AvglHold: 515
HFGainLow  H#Atten:22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidiv Ref 39.00 dBm
(R ] e e—
2 CenterFreq|
1 Aafifs 766.500000 MHz|
9.
100
1.0
210
-31.0
-41.0
-51.0 i
Center 766.5 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py et
Auto Man
Occupied Bandwidth Total Power 36.4 dBm
7.560 kHz rreqomen
Transmit Freq Error 82 Hz OBW Power 99.00 % OHz
x dB Bandwidth 10.09 kHz x dB -26.00 dB
= satus

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

700PS C4FM Signal at 758.025 MHz

| RL 5 | RFE ‘SENSE!INT| ALIGN AUTO 01:34:17 PM Aug 29, 2023
[Center Freq 758.025000 MHz | Center Freq: 758.025000 MHz Radio Std: None Frequency
== Trig: Free Run AvglHold: 515
HFGainLow  HAtten:22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidiv Ref 39.00 dBm
Log[— T ]
20 Center Freq|
120 758.025000 MHz|
.00
-1.00
110
210
-31.0
-41.0
-51.0
Center 758 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 200 k]
Auto Man|
Occupied Bandwidth Total Power 36.4 dBm
8.039 kHz Freqortset
Transmit Freq Error 8Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.645 kHz xdB -26.00 dB
= sTatus|
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700PS HDQPSK Signal at 774.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

RL 5 RF 509 AC

SENSE:INT ALIGNAUTO | D1:3449PM Aup 29, 2023
Center Freq 774.975000 MHz | Center Freq: 774.575000 MHz Radio Std: None Frequency
= Trig:Free Run AvglHold: 555
#IFGainilow  HAtten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidiv Ref 39.00 dBm
Log
B CenterFreq|
1 774.975000 MHZ|
9
-1.00
-11.0
210
310
[-41.0
510
Center 775 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py
|Auto Man|
Occupied Bandwidth Total Power 36.3 dBm
9.541 kHz Freqortset
Transmit Freq Error -4 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.49 kHz x dB -26.00 dB
usa sTaTUS

700PS HDQPSK Signal at 766.500 MHz

| RL S | R [S02 AC |
Center Freq 766.500000 MHz

SENSH

ALIGNAUTO

E:INT]| 01:34:35PM Aug 23, 2023
‘ Center Fre q: 766.500000 MHz Radio Std: None
== Trig: Free Run AvglHold: 5/5
HFGaintow  HAtten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBfdiv Ref 39.00 dBm
Log——T —
2 CenterFreq|
. 766.500000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 766.5 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py
JAuto Man
Occupied Bandwidth Total Power 36.3 dBm
9.452 kHz Freqormee
Transmit Freq Error 39 Hz OBW Power 99.00 % 0Hz]
x dB Bandwidth 11.56 kHz xdB -26.00 dB
use sTatus.

700PS HDQPSK Signal at 758.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

AC

|
[Center Freq 758.025000 MHz

ALIGNAUTO

01:34:21PM g 29, 2023
| Center Freq: 758.025000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold: 55
\ #FGainilow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2dB
10 dBIdiv Ref 39.00 dBm
Log
2 Center Freq|
19 758.025000 MHz|
E
-1.00
110
-21.0
-31.0
410 -
-51.0 }
Center 758 MHz Span 25 kHz CF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT S0 kﬂ:
JAuto Man|
Occupied Bandwidth Total Power 36.4 dBm
9.382 kHz Freqomeet
Transmit Freq Error 56 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.69 kHz x dB -26.00 dB
use status|
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150PS CQPSK Signal at 173.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK
s

RF 500 AC NSEHINT | ALIGNAUTO  |OL16:12PMAUG29,2023 | _ |
Center Freq 173.975000 MHz | Center Freq: 173.975000 MHz Radio Std: None Frequency
5= Trig: Free Run AvglHold: 5i5
HFGainLow  HAtten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiv Ref 39.00 dBm
(] o e— T
» ‘ CenterFreq
1 i 173.975000 MHz|
E
-1.00
10
-21.0
-31.0
-41.0
510
Center 174 MHz Span 12.5 kHz CF st
Res BW 62 Hz VBW 620 Hz Sweep FFT Tasori
Auto Man|
Occupied Bandwidth Total Power 36.4 dBm
4.809 kHz Freqotset
Transmit Freq Error 3 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.338 kHz x dB -26.00 dB
usa sTatus|

150PS CQPSK Signal at 163 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK
500 AC

ALIGN AUTO DL15:58PM Aug29,2023 | _ |
Center Freq 163.000000 MHz | Center Freq: 163.000000 MHz Radio Std: None Frequency
= Trig:Free Run AvglHold: 555
HFGaindlow  #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBfdiv Ref 39.00 dBm
(] e —
2 CenterFreq|
19, 163.000000 MHz|
E
1.0
-11.0
-21.0
-31.0
-41.0
-51.0
Center 163 MHz Span 12.5 kHz CF Step
Res BW 62 Hz VBW 620 Hz Sweep FFT 1250 kiiZ
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
4.795 kHz Freqonsel
Transmit Freq Error 5Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 5.358 kHz xdB -26.00 dB
wsa sTatus|

150PS CQPSK Signal at 152.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-COPSK

RL S R |S09 AC SEINT] ALIGNAUTO | D1:15:44PM AuG29, 2023
[Center Freq 152.025000 MHz | Center Freq: 152026000 MHz Radio Std: None quency
5= Trig:Free Run AvglHold: 515
HFGaindlow  HAtten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB

10 dBidiv Ref 39.00 dBm

(] o E—

e CenterFreq|

19 152,025000 MHz|

-1.00

1.0

210

310

410

510

Center 152 MHz

Span 12.5 kHz

#Res BW 62 Hz VBW 620 Hz Sweep FFT CFStep)
Auto Man|

Occupied Bandwidth Total Power 36.4 dBm
4.772 kHz Freqoffset
Transmit Freq Error 13 Hz OBW Power 99.00 % OHz

x dB Bandwidth 5.371 kHz x dB -26.00 dB

usa sTatus|
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150PS C4FM Signal at 173.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM
s

RL RF S0Q  AC NSETNT | ALIGN AUTO 01:16:16PM Aug 29, 2023
[Center Freq 173.975000 MHz | Center Freq: 173:976000 Mz Radio Std: None quency
== Trig:Free Run AvglHold: 515
HFGain:Low  HAtten: 24 dB Radio Device: BTS
Ref Offset31.8 dB
10 dBidiv Ref 39.00 dBm
Log
B Center Freq|
19 173.975000 MHz|
9.
-1.00
-11.0
210
310
-41.0
-51.0
Center 174 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT e
Auto Man
Occupied Bandwidth Total Power 36.4 dBm
7.398 kHz rreqomen
Transmit Freq Error -116 Hz OBW Power 99.00 % OHz
x dB Bandwidth 10.23 kHz x dB -26.00 dB
= staus

150PS C4FM Signal at 163 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-C4FM

[ RL S [ w Jsoo ac| [ | semsewr| |
MHz Center Fraq: 163.000000 MHz

ALIGNAUTO

01:16:02PM Aug 25, 2023
Center Freq 163.000000 : Radio Std: None Frequency
- Trig: FreeRun Avg|Hold: 515
HFGaindlow  HAtten:24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiv Ref 39.00 dBm
] I I \ [
220 | ‘ Center Freq|
190 163.000000 MHZ|
500
-1.00
-11.0
210
310
-41.0 <3
-51.0
Center 163 MHz Span 25 kHz CF St
Res BW 130 Hz VBW 1.3 kHz Sweep FFT hysbeiid
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
7.875 kHz -
Transmit Freq Error 66 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 10.20 kHz x dB -26.00 dB
=

STATUS

150PS C4FM Signal at 152.025 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-CAFM

RL S R s00 AC
Center Freq 152.025000 MHz

NSEINT] |
‘ Center Freq: 152.025000 MHz

ALIGNAUTO |OL 15:49PM Aug 25, 2023

Radio Std: None Frequency
== Trig: Free Run AvglHold: 515
HFGaindlow  #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBfdiv Ref 39.00 dBm
Log
2 CenterFreq|
1 152.025000 MHz|
E
-1.00
-11.0
-21.0
-31.0
410 AN
510
Center 152 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 2500k
Auto Man
Occupied Bandwidth Total Power 36.3 dBm
7.646 kHz P—
Transmit Freq Error 32Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.768 kHz xdB -26.00 dB
use status
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150PS HDQPSK Signal at 173.975 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK
s

RF S0Q  AC NSE:INT| ALIGN AUTO 0L:16:20PM Aug2g, 2023 | _
Center Freq 173.975000 MHz | Center Freq: 173.975000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold: 515
HFGainlow  #Atten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiv Ref 39.00 dBm
(YT e E—
2 Center Freq|
180 173.975000 MHz|
E
-1.00
-11.0
-21.0
-31.0
-41.0 I
510 }
Center 174 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT 0ok
Auto Man|
Occupied Bandwidth Total Power 36.3 dBm
9.336 kHz Freqoft
Transmit Freq Error 22 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.53 kHz x dB -26.00 dB
use status|

150PS HDQPSK Signal at 163 MHz

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

| RL S | RF__[soe ac | [ | SEMSEWNT| | AUGNAUTO  [0LlG08PMAw2s,202s [ |
Center Freq 163.000000 MHz Center Freq: 163.000000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 5/5
HFGaindow  HAtten:24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiv Ref 39.00 dBm
Log I
20 ‘ Center Freq
190 | 163.000000 MHz|
.00
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 163 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT Py
| Auto Man
Occupied Bandwidth Total Power 36.2 dBm
9.408 kHz Freqofteet
Transmit Freq Error 49 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 11.62 kHz xdB -26.00 dB
use status

150PS HDQPSK Signal at 152.025 MH

Agilent Spectrum Analyzer - Occupied BW - P25-HDQPSK

RF S0Q  AC ALIGN AUTO. 0L15:54PMAUg29,2023 [ _ |
Center Freq 152.025000 MHz | Center Freg: 152.025000 MHz Radio 5td: None Frequency
Trig: Free Run Avg[Hold: 515
#IFGain:Low #Atten: 24 dB Radio Device: BTS
Ref Offset 318 dB
10 dBidiv Ref 39.00 dBm
Log[— 1] ‘
£ ‘ Center Freq|
12 152.025000 MHz|
9.
-1.00
-11.0
-21.0
-31.0
-41.0
-51.0
Center 152 MHz Span 25 kHz CF st
#Res BW 130 Hz VBW 1.3 kHz sweep FFT pyabeiid
JAuto Man
Occupied Bandwidth Total Power 36.3 dBm
9.355 kHz Freqoftset
Transmit Freq Error =146 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 12.05 kHz x dB -26.00 dB
usa sTaTus|
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3 Out of Band Rejection

Governing Doc

Test Procedure

Test Location
Test Engineer
EUT Voltage

Test Equipment Used

Signal Generator
Spectrum Analyzer
Frequency Range:
Detector:
RBW/VBW:
Type of Facility:
Distance:
Compliant

Test Setup

FCC Part 2 2.1046(a)
FCC Part 90.219(d)

ANSI/TIA-603- E;
FCC KDB 935210 D05, v01r04

Richmond Barometric Pressure (kPa)
Jack Qin Date
X  +48VDC 0  120VAC @ 60Hz
Manufacturer Model Serial Number Calibration date
Keysight N5172B MY53050270 Oct 9, 2021
Keysight N9010A MY50520285 Oct 11, 2021
Product Passband + 250%
Peak

1 to 5% of the EUT passband / = 3 X RBW

Tabletop

Direct
Non-Compliant O

Description of test set-up:

The procedure used was ANSI/TIA-603-E-2016 and FCC KDB 935210 D05 Indus Booster Basic Meas v01r04. The
signal booster was set to maximum gain. A swept CW signal was set to the range of +250 % of the product pass band.
The CW ampltitude was set to 3 dB below the AGC threshold so that the ALC should not activate throughout the test.

After the max-hold sweep trace was completed, a marker was set to the peak amplitude, and a 20dB bandwidth was
measured between two additional markers fall 20 dB from the peak.

The EUT was set to Operation Mode #1 with configuration Mode #1.

Vector Signal

Avari Wireless Inc.
20.01.22107-1

0

Room Temperature (°C)

Relative Humidity (%)

Not Applicable [

20.5

38.6

101.8

August 29,2023

Calibration due
Oct 9, 2023
Oct 11, 2023

AE1l EUT

Generator

Fiber

30dB
Attenuator

Spectrum
Analyzer
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Test Data

800PS at 868.975 MHz

Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection

SENSEINT] ALIGNAUTO
[Center Freq 868.975000 MHz . Avg Type: Log-Pwr requency
PNG: Cioss o Trig: Free Run AvglHold:> 100/100 T
[FGaimiow * BAtten: 22 4B oerle KK
Ref Offset33.6 4B Mkr1 868.975 00 MHz Auto Tune
19gBidiv_Ref39.00 dBm 33.935 dBm
CenterFreq|
20 868.975000 MHz|
180
. 4;20-00 dB StartFreq|
0w 36.97 kHz 868.881250 MHz
o StopFreq|
869.068750 MHz|
-1.0
210 CF Step|
18.750 kHe|
Auto Man
-31.0
o Freq Offset
0 Hz|
-51.0
Center 868.97500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
use status
800PS at 860 MHz
Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection
RL S SENSEINT ALIGHAUTO | 01i54:42PM Aug 23, 2023
[Center Freq 860.000000 MHz ] Avg Type: Log-Pwr TRACE A Frequency
PNO: Cioss 53 Trig: Free Run AvglHold:>100/100
IFGain:Low #Atten: 22 dB DeT|P
Ref Offset 3.6 0B Mkr1 860.000 00 MHz AutoTune
Jodeiciy__Ref 39.00 dBm 33.920 dBm
Center Freq|
2 860.000000 MHz|
18.
) |,~20.00 dB StartFreq|
B 36.87 kHz 859.906250 MHz|
o Stop Freq|
860.093750 MHz|
11.0
210 CF Step|
18750 kHz|
JAuto Man
-31.0
4o Freq Offset
0 He|
-51.0
Center 860.00000 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
s sTaTus,

800PS at 851.025 MHz

Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection

ALIGNAUTO F
Conter Freq S51025000MHE ] igproern  driisioiis T
PNO: Close O yagten: 22 dB i o[ NN MK
Ref Offset 336 dB Mkr1 851.025 00 MHz Auto Tune
19 gevelv Ref 39.00 dBm 33.898 dBm
CenterFreq|
2 851.025000 MHz|
1
—» ';20-00 dqB StartFreq|
a0 37.02 kHz 850831250 MHz|
o Stop Freq|
851.118750 MHz|
10
210k CF Step|
18.750 kHz|
Auto Man
-310
40 Freq Offset|
OHz
510
Center 851.02500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
= status
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Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection
s

700PS at 774.975 MHz

R s0n A SENSEINT ALIGNAUTO [01:36:58 PM A
[Center Freq 774.975000 MHz ] Avg Type: Log-Pwr TRACE Frequency
PNO: Close G5 T'ig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 22 dB e
Ref Offset 332 dB Mkr1 774.975 00 MHz Auto Tune
1L%gBIdiv Ref 39.00 dBm 33.987 dBm
CenterFreq|
2 774.975000 MHz|
18.
— 420'00 dB StartFreq|
9 36.98 kHz 774.881250 MHz]
e Stop Freq|
775.068750 MHz|
-11.0
210 CF Step)|
18.750 kHz|
JAuto Man|
-310
410 Freq Offset|
0Hz
510
Center 774.97500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
= [sTatus

Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection

700PS at 766.500 MHz

‘SENSEINT| ALIGNAUTO =
[Center Freq 766.500000 MHz ] Avg Type: Log-Pur requency
BNG: Close T3 Trig: Free Run AvglHold:»100/100 T
IFGain:Low #Atten: 22 dB DET|P NNRR T
Ref Offset 332 dB Mkr1 766.500 00 MHz Auto Tune
{9 geidiv Ref 39.00 dBm 33.883 dBm
CenterFreq
= 766500000 MHz|
19.
N |.-20.00 4B StartFreq
] 37.03 kHz 766.406250 MHz|
e StopFreq|
766593750 MHz|
1.0
210 CF Step|
18.750 kHz
JAuto Man|
-31.0
o Freq Offset
OHz
510
Center 766.50000 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
= staus|

Agilent Spectrum Analyz
e

wept SA - Out of Band Rej

[Center Freq 758.025000 MHz ]

700PS at 758.025 MHz

n

SENSEINT| ALIGNAUTO

requency

Avg Type: Log-Pwr
3 Trig: Free Run AvglHold:> 1001100
ooy ™ #atten: 22 B oeTl? NN KN
Ref Offset 33.2.08 MKr1 758.025 00 MHz AutoTune
[g e Ref 39.00 dBm 34.042 dBm
CenterFreq
20 758025000 MHz|
19
— 4;20-00 dB StartFreq|
o0 36.94 kHz 757.931250 MHz]
o Stop Freq
758.118750 MHz|
-1
210 CF Step|
18.750 kHz|
Auto Man|
-310
o Freq Offset
0Hz|
510
Center 758.02500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usa sTatus|
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150PS at 173.975 MHz

Out of Band Rejection

SENSEINT] ALIGNAUTO [01:18:27 P
Avg Type: Log-Pwr TRACE Frequency
Trig: Free Run AvglHold:>100/100
Fouinlow ™ datten: 24 o8 ver|”
Ref Offset 318 dB Mkr1 173.975 00 MHz Auto Tune
[0 geidiv__Ref 39.00 dBm 33.537 dBm
CenterFreq|
20 173.975000 MHZ
18.
— . -20.00 dB StartFreq|
. 37.26 kHz 173881250 MHz|
o Stop Freq
174.068750 MHz|
-1
210 CF Step|
18.750 kHz|
Auto Man|
-310
e Freq Offset
0 Hz|
510
Center 173.97500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usa sTatus|
150PS at 163 MHz
Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection
500 AC SENSE:INT] LIGN AUTO 01:17:45PM F
[Center Freq 163.000000 MHz | Trig: Free Run x%gm-nool]oo ilid
T e & hasten 24 4B e DerlP NN NN
Ref Offset 31.8 4B Mkr1 163.000 00 MHz Auto Tune
{ggeraiv_Ref 30.00 dBm 33.867 dBm
CenterFreq|
20 163.000000 MHz|
19.0
— 4;20-00 dB StartFreq|
- 36.88 kHz 162.906250 MHz
o StopFreq|
163.093750 MHz|
-11.0
210 CF Step|
18.750 kHz
JAuto Man|
-310
o Freq Offset|
OHz
510
Center 163.00000 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usa sTatus
150PS at 152.025 MHz
Agilent Spectrum Analyzer - Swept SA - Out of Band Rejection
RL S R s0m A SENSEINT] ALIGNAUTO |01 17:03PM Aup29, 2023
Center Freq 152.025000 MHz | Avg Type: Log-Pwr TRACE Frequency
PNO: Closs 5 Trig: Free Run AvglHold:>100/100
IFGain:Low #Atten: 24 dB o
Ref Offsct 318 dB Mkr1 152,025 00 MHz Auto Tune
{odeidiv__Ref 39.00 dBm 33.985 dBm
og
CenterFreq
2 152,025000 MHz|
19
) 4;20-00 dB StartFreq|
) 37.05 kHz 151.931250 MHz]
o Stop Freq
152.118750 MHz|
-11.0
210 CF Step|
18.750 kHz|
Auto Man|
-310
4o Freq Offset|
0Hz|
£10
Center 192.02500 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usa status
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4 Input-Versus-Output Signal Comparison

Governing Doc

Test Procedure

Test Location
Test Engineer
EUT Voltage

Test Equipment Used
Signal Generator
Spectrum Analyzer

Frequency Range:

Detector:

RBW/VBW:

Type of Facility:
Distance:
Arrangement of EUT:

FCC Part 90.210 (j) (h) (g) (c) (d)

and (e) Room Temperature (°C) 20.5
ANSI/TIA-603- E; . o
FCC KDB 935210 D05, vo1ro4 | relative Humidity (%) 38.6
Richmond Barometric Pressure (kPa) 101.8
Jack Qin Date August 29,2023
+48VDC O 120VAC @ 60Hz
Manufacturer Model Serial Number Calibration date Calibration due
Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023
Keysight N9010A MY50520285 Oct 11, 2021 Oct 11, 2023

851 MHz — 869 MHz; 758 MHz — 775 MHz; X 1562 MHz — 174 MHz

Peak

X100 Hz
Testbench
direct connect

Table-top only O Floor-standing only [ Rack Mounted

Signal of all types of modulation is contained within the emission mask.

Compliant

Test Setup

Description of test set-up:

Non-Compliant O Not Applicable I

Spectrum Emission Mask is measured by connecting a Spectrum Analyzer to the RF output connector. The input power
was adjusted to produce maximum output power on the antenna port. The reference level was measured with integrated
BW of the designated channel BW. The emission was measured with RBW 100 Hz.

The EUT was set to Operation Mode #1 with configuration Mode #1.

Vector Signal

Generator

30dB
Attenuator

Spectrum
Analyzer

AE1 - EUT
Fiber
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800PS CQPSK Sig

Agilent Spectrum Analyzer - Spectrum [mission Mask PS-H - P25-COPSK

nal at 868.975 MHz

[ RL S | & [s0a éc | [ SENSEINT| | ALIGNAUTO  |DL4e:5BFM Aup23, 2023
Center Freq 868.975000 MHz Cemerrreq §68.975000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg: 100.00% of 2
PASS \FGainLow  HAtten:22 dB Radio Device: BTS
Ref Offset 336 dB
10 dikgisvindont Ref 39.0 dBm
Log[— 1]
B Center Freq|
1 868.975000 MHzZ|
E
-1.00
110 P
-21.0
-31.0
-41.0
-51.0
Center 869 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 36.62 dBm 0.0125 MHz Auto Man
< Peak >
Start Freq StopFreq  IntegBW  dBm Freq (Hz) dBm Aum( ) Freq (Hz) FreqOffset|
00Hz 4000kHz ~ 1000Hz  21.09 4781k 2104 (-1558) 1281k & 0 Hz|
4.000 kHz 8500kHz  1000Hz  -34.54 8500k -3385  (-38.20) 8.406 k
8.500 kHz 1500kHz ~ 1000Hz  -37.46 1484k -36.88  (-20.02) 14.66 k
15.00 kKHz 2500kHz  1000Hz  -43.19 2497k 4322 (882) 2497k
25.00 kHz 3125kHz  1000Hz  -4248 2544k -4290  (-29.98) 2525k
3115 kHz 3125kHz  100.0Hz () —F
1250MHz 1500 MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz - )
= status

800PS CQPSK Signal at 860MHz

pectrum Analyzer pectrum Emission Mask
S0 G

ALIGN AUTO 01:46:19 PM Aug 29, 2023
Center Freq 860.000000 MHz ‘ Center Freq 60,0000 iz Radio Std: None
ree Run Avg: 100.00% of 2
PASS IFGain:Low Hhvean: 32 a8 Radio Device: BTS
Ref Offset 33.6 dB
10 dBkgisvinon1 Ref 39.0 dBm
Logl— 1 ]
B CenterFreq|
19 860.000000 MHz|
9.
.00
-11.0 Eelative Linit
-21.0
310
-41.0
-51.0
Center 860 MHz Span 62.5 kHz,
P CF Step)
6.250 kHz|
Total Power Ref 3649 dBm 0.0125 MHz Auto Man
Lower < Peak ->
Start Freq StopFreq  Integ BW ALim(dB)  Freq (Hz) dBm AL\m( ) Freq (Hz) Freq Offset|
00Hz 4000kHz  100.0Hz (15.16) 2188 2091  (-1558) 1563 A 0 Hz|
4.000 kHz 8500 kHz 100.0Hz (-36.38) 8460k 3413 (:3635) 8406k
8500 kHz 1500 kHz 100.0Hz (-28.95) -1486k 3771 (-2954) 1478k
15.00 kHz 2500 kHz 100.0Hz (-8.66) 2500k 4274 (-813) 2500k
2500 kHz 3125 kHz 100.0Hz (-29.76) 2513k 4274 (-2973) 2500k
31.15kHz 31.25kHz 100.0 Hz () - (—) —
1250MHz ~ 1500MHz  1.000 MHz - (-) - - ()
1250 MHz 1500 MHz  1.000 MHz () (=)
usa sTaTus

800PS CQPSK Signal at 851.025 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-CQPSK

ALIGNAUTO | DLA4S:43PM AUG29, 2023

| RL S | R[S0 ac |
[Center Freq 851.025000 MHz

‘ Center Freq: 851.025000 MHz

IFGain:Low

Trig: Free Run Avg: 100.00% of 2
#htten: 22 dB

Radio Std: None

Radio Device: BTS

Frequency

PASS
Ref Offset 33.6 dB

10 dBidiywnio1 Ref 39.0 dBm
Log— 1|

CenterFreq|

851.025000 MHz|

1.0

210

Reltiva.

it

310

-41.0

510

Center 851 MHz

Span 62.5 kHz/

nsG

STATUS

CF Step
6.250 kHz|
Total Power Ref 36.57 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  Integ BW  dBm ALIM(dB)  Freq (Hz) dBm  ALim{dB)  Freq (Hz) Freq Offset
00Hz 4000kHz ~ 1000Hz 2152 4375 2107 (-1550) 9375 A 0 Hz|
4.000 kHz 8500kHz  1000Hz  -34.50 8500k -3500  (-26.82) 8.469k
8.500 kHz 1500kHz  1000Hz  -36.83 1428k -37.02  (28.64) 1497k
15.00 kHz 2500kHz  1000Hz  -4248 2494k 4257 (:8.29) 2491k
25.00 kHz 3125kHz  1000Hz -4282 2500k  -4303  (:20.08) 2531k
3115 kHz 3125kHz  100.0Hz ) —F
1250 MHz 1500 MHz ~ 1.000 MHz )
1250 MHz  15.00 MHz  1.000 MHz )
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800PS C4FM Signal at 868.975 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

SENSEINT ALIGNAUTO | 01:46:42PM U325, 2023
[Center Freq 868.975000 MHz | Center Freq: 868.575000 MHz Radio Std: None quency
Trig: Free Run Avg: 100.00% of 2
PASS \FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dikdiawindon1 Ref 39.0 dBm
Log ‘
2 ‘ Center Freq|
19 ] L 868.975000 MHz|
9.0
-1.00
-11.0
Retatve Lin
-21.0
-31.0 ¥ il
-41.0
[-51.0 fems
Center 869 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref  36.52dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2095 (-1557) 9000 2129  (-1522) 2000 & 0 Hz|
5625 kHz 1250kHz  1000Hz  -3689  (-347) 1250k  -3668  (-3.26) 1250k
12.50 kHz 5000kHz ~ 1000Hz  -36.36  (-16.35)  -1375k 3651  (-16.49) 1260k
50.00 kHz 1000kHz 1000 Hz () - ()
99.90 kHz 1000kHz 1000 Hz () )
99.90 kHz 1000kHz  100.0 kHz ) b
1250MHz  1500MHz  1.000 MHz - )
1250MHz 1500 MHz  1.000 MHz () -
usa

ALIGNAUTO

(01:46:08 PM Aug 26, 2023

[ RE__[S0@ AC |
[Center Freq 860.000000 MHz

| Center Freq: 860.000000 MHz Radio 5td: None Frequency
= Trig:Free Run Avg: 100.00% of 2
PASS \FGainlow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 d@giywinie-t Ref 39,0 dBm
Lod— 1 | [ |
@ ‘ ‘ Center Freq
19 860.000000 MHz
; / \
-1.00
-11.0
et L]
-21.0
-31.0 |
-41.0 i
-51.0 b - ‘ e
Center 860 MHz Span 100 kHz
P CF Step
10.000 kHz
Total Power Ref 36.58 dBrn0.0125 MHz Auto Man
Lower < Peak -» lbper
Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALIM(dB)  Freq(Hz) FreqOffset|
00Hz 5625kHz  1000Hz 2104  (1554) 4000 2123 (-1536) 2500 & OHz
5.625 kHz 1250kHz  1000Hz  -37.08  (372)  -1250k 3697  (-398) 1245k
12.50 kHz 5000kHz ~ 100.0Hz -36.41 (-16.49)  -1280k -36.58  (-16.67) 1415k
50.00 kHz 100.0kHz  100.0Hz () - ()
99.90 kHz 100.0kHz  100.0Hz ()
99.90 kHz 100.0kHz 1000 kHz () 3
1250 MHz ~ 15.00MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz () =
=

[ RrRF [S0@ ac | ALIGNAUTO |01:45:33PM Aug 23, 2023
Center Freq 851.025000 MHz | Center Freq: 851.025000 MHz Radio Std: None Frequency
5= Trig:Free Run Avg: 100.00% of 2
PASS IFGainlow  #Atten: 22 4B Radio Device: BTS
Ref Offset 336 dB
10 diigistindont REf 39.0 dBm
Logl— T 7 ‘
20 ‘ CenterFreq
o 851.025000 MHz
9.0
-1.00
110 Rebiive Lint
210
-31.0
-41.0
510
Center 851 MHz Span 62.5 kHz
P CF Step
6.250 kHz
Total Power Ref 36.58 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset
00Hz 4000kHz  1000Hz 2093 (1565 9688 2165 (-1493) 9688 A 0Hz
4.000 kHz 8500kHz  1000Hz 4649  (-29.50) 4313k 5126 (-29.75) 4219k
8500 kHz 1500kHz  1000Hz  -37.14  (-29.00) 4481k 3661 (-2819) 1500k
15.00 kHz 2500kHz  1000Hz  -4264  (-812) 2500k 4329 (877) 2500k
25.00 kHz 3M25kHz  1000Hz 4264  (-29.69) 2500k 4282 (-29.87) 2569k
3115 kHz 31.25kHz 1000 Hz () () —F|
1250 MHz ~ 15.00MHz  1.000 MHz () ()
1250 MHz 1500 MHz  1.000 MHz () ()
usa sTaTus
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Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK.

800PS HDQPSK Signal at 868.975 MHz

[ r  [soe ac | SENSEINT] ALIGNAUTO | 0L:47:09PM Aug 23, 2023
Center Freq 868.975000 MHz | Center Freq: 868 975000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of 2
PASS \FGaindow  BAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dikdisvindor1 Ref 39.0 dBm
Led[— T | i ]
e ‘ ‘ Center Freq|
180 ] N 868.975000 MHz|
E
1.00 / \
-11.0
Relave Lin]
-21.0
-31.0 14 Al
-41.0
51,0 feses
Center 869 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 3640 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
00Hz 5625kHz  100.0Hz  19.79 00 2003 (1637) 9000 A 0 Hz|
5625 kHz 1250kHz  100.0Hz  -36.49 245k 3625 (271) 1250k
12.50 kHz 5000kHz  100.0Hz  -35.93 1305k -3595  (-1581) 1265k
50.00 kHz 1000kHz  100.0Hz - (—)
99.90 kHz 1000kHz  100.0Hz )
99.90 kHz 1000kHz 1000 kHz )
1250 Mz~ 1500MHz  1.000 MHz )
1250 MHz 1500 MHz 1000 MHz - ()
usa staTus|

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

[ R [
[Center Freq 860.000000 MHz
PASS

800PS HDQPSK Signal at 860MHz

S0Q  AC ALIGNAUTO | 01:46:30PM Aug29, 2023

Radio Std: None

SENSE:INT
| Center Freq: 860.000000 MHz
5= Trig:Free Run Avg: 100.00% of 2
#htten: 22 dB

IFGain:Low Radio Device: BTS

10 dibgiavingon1 Ref 39.0 dBm
9

Ref Offset 33.6 dB.

Frequency

Center Freq
860.000000 MHz|

-1.00

110

210

Reltive Lini]

310

410

51,0 b | |

Center 860 MHz

Span 100 KHz

CF Step|
10.000 kHz
Total Power Ref 3643 dBm 0.0125 MHz Auto Man|
Lower <Peak-> Upper
Start Freq StopFreq  tegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2032  (-16.11) 1000 2042 (-16.00) 1000 A 0 Hz|
5625 kHz 1250kHz  1000Hz  -3745  (394) 1250k 3617 (-266) 1250k
12.50 kHz 5000kHz ~ 1000Hz -36.79 (-1671)  -1300k -36.17  (-16.10) 1255k
50.00 kHz 1000kHz 1000 Hz () ()
99.90 kHz 1000kHz 1000 Hz (=)
99.90 kHz 100.0kHz  100.0 kHz ()
1250 MHz  1500MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz () - ()
usa sTaTus

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-HDQPSK

800PS HDQPSK Signal at 851.025 MHz

[ RL S | & |son Ac | SENSEINT] ALIGNAUTO  |OL4SISSPM Ag29, 2028 | _ |
Center Freq 851.025000 MHz | Center Freq: 891.025000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 2
PASS | \FGain:low  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBigdiawiniew1 Ref 39,0 dBm
(2] — —
B Center Freq|
1 851.025000 MHz|
9.
-1.00
110 Selae L]
-21.0
-31.0
410 i
-51.0 ‘
Center 851 MHz Span 62.5 kHz,
P CF Step
6.250 kHz
Total Power Ref 36.40 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALIM(dB) Freq(Hz) FreqOffset|
00 Hz 4000kHz  100.0Hz  20.07 2053 (-1586) 3750 A 0Hz
4.000 kHz 8500kHz  100.0Hz 4276 5620 (-2324) 4969k
8.500 kHz 15.00kHz  1000Hz  -37.11 3705 (-28.97) 1466k
15.00 kHz 2500kHz  100.0Hz ~ -42.88 4313 (843) 2500k
25.00 kz 3125kHz  100.0Hz  -4321 4216 (-20.02) 2516k
31.45kHz 31.25kHz  100.0Hz [ —F
1250MHz  15.00MHz  1.000 MHz (-)
1250MHz 1500 MHz  1.000 MHz ()
= status|
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800PS FM Signal at 868.975 MHz

Agllenl Cpeclrum Analyzer - Spectrum [m|ss|on Mask PSD-FM

[ RF__| [ SewsemnT] | ALIGNAUTO  |DL:52i14 PM Aug29, 2023
|;—\ente, Freq 868.975000 MHz Gentar Fraq: 63575000 Wz Radio Std: None
Trig: Free Run Avg: 100.00% of 2
PASS IFGaindlow  #Atten: 22 dB

Radio Device: BTS

Ref Offset 33.6 dB
10 diidiawniowt Ref 39.0 dBm
og

Frequency

P —
1. ‘

9.0 /

I

Center Freq
868.975000 MHZ|

-1.00 \

1.0

o Relatve L]
S | |
410 s i
Lo | \

Center 869 MHz

Span 100 kHz'

CF Step|
10.000 kHz|
Total Power Ref 36.21 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW ~ dBm  ALIm(dB) Freq(Hz) dBm  ALm(dB)  Freq(Hz) FreqOffset
00Hz 5625 kHz 1000 Hz 2891 (-7.30) -3.000k 2883 (-7.38) 3000k 4 0 Hz|
5,625 kHz 1250kHz  1000Hz -3708  (372) 1245k 3733 (3.97) 1245k
12,50 kHz 50.00 kHz 1000Hz  -3681  (-1599) 1250k 3650  (-1568) 1270k
50.00 kHz 1000 kHz 1000 Hz () (—)
99.90 kHz 1000 kHz. 1000 Hz )
99.90 kHz 1000 kHz. 1000 kHz )
1250 MHz 1500 MHz  1.000 MHz )
12.50 MHz. 1500 MHz  1.000 MHz () )
=

STATUS

800PS FM Signal at 860MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - FM

| RLS | " [0 ac | [ | SENSEINT[ |  ALIGNAUTO  [01:5203PM Aug29,2023
ienter Freq 860.000000 MHz Center Freq: 860.000000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of 2
PASS IFGainiLow #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB

10 dBkdiawindon1 Ref 39.0 dBm

Lo 1 ] i i

2. ‘ CenterFreq|
19,

I

: /

-1.00

1.0

210 Reltive L]
510
-41.0
51.0 b

Center 360 MHz Span 100 kHz

860.000000 MHz|

CF Step)|
10.000 kHz|
Total Power Ref 36.21 dBm 0.0125 MHz Auto Man
Lower < Peak -»
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBrm Aum( ) Fred (Hz) FreqOffset
0.0Hz 5625kHz  1000Hz 2890  (731)  -3.000k 2882 0) 3000k A OHz
5.625 kHz 1250kHz  1000Hz 3753 (380) 1250k 3711 (339) 1250k
1250 kHz 5000kHz  1000Hz -3675 (1597) 1285k -3658 (-1579) 1250k
50.00 kHz 1000kHz ~ 100.0Hz - () ()
99.90 kHz 1000kHz  100.0Hz ()
99.90 kHz 1000kHz ~ 100.0 kHz ()
1250 MHz ~ 1500MHz  1.000 MHz () ()
1250 MHz 1500 MHz  1.000 MHz () (=)
use sTATUS

800PS FM Signal at 851.025 MHz

Agilent Spectrum Analyzer - Cpeclrum Emission Mask - PS-H - FM

[ & | SENT] ALIGNAUTO  |DLi51/51PM Aug29, 2023
Center Freq 851. 025000 MHz ‘ Center Freq: 851.025000 MHz Radio Std: None quency
Trig: Free Run Avg: 100.00% of 2
PASS \FGainiLow  #Atten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBigiswindort Ref 39.0 dBm
(BT e —
2 CenterFreq|
19 851.025000 MHz|
El
-1.00
110 ——
-21.0
-31.0
[-41.0 i -
-51.0 ‘
Center 851 MHz Span 62.5 kHz,
P CF Step
6.250 kHz|
Total Power Ref 36.22 dBm 0.0125 MHz Auto Man
Lower < Peak -»
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm Ale(dB) Freq (Hz) FreqOffset|
00Hz 4000kHz  1000Hz 2885 3000k 2877 (7.45) 3000k A 0Hz
4.000 kHz 8500kHz  1000Hz  17.77 5000k 1763 (-10.81) 5000k
8.500 kHz 1500kHz ~ 1000Hz  -27.26 9000k -2764  (-28.08) 9,000k
15.00 kHz 2500kHz  1000Hz  -42.97 2500k -4331  (859) 2494k
25.00 kHz 3125kHz  1000Hz  -42.97 2500k  -4323  (-20.42) 2541k
3115 kHz 3125kHz 1000 Hz () —p
1250 MHz 1500 MHz  1.000 MHz 5]
1250 MHz 1500 MHz  1.000 MHz - )
= jsTatus

Page 34 of 88

This document shall not be reproduced or utilized in any form or by any means, except in full,
without the written approval of LabTest Certification Inc.

DCN: 1034, Rev 8 — 2021/12/06 - RA




Prepared by:
Date Issued:
Project No.:

LabTest Certification Inc.
2024-03-21
22107

Client:
Report No.:

Revision No.:

Avari Wireless Inc.
20.01.22107-1
0

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-CQPSK.

800PS CQPSK Signal at 868.975 MHz ALC

SENSEINT ALIGNAUTO | D148:4DPM AUg29, 2023
Center Freq 868.975000 MHz | Center Freq: 865.75000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGainiLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 deidiawindow1 Ref 39.0 dBm
(R:] — m—
B Center Freq|
19 868.975000 MHz|
E
-1.00
110 Retaive Lin
-21.0
-31.0
410 i
-51.0 ‘
Center 869 MHz Span 62.5 kHz
P CF Step
6.250 kHz
Total Power Ref 38.63 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 4000kHz ~ 1000Hz 2283  (-15.80) 7813 2307  (1556) 1344k & 0 Hz|
4.000 kHz 8.500 kHz 1000 Hz 3287  (-36.50) 8500k  -3243  (-37.03) 8375k
8500 kHz 1500kHz  1000Hz  -3443  (-29.02) 1438k -3567  (-29.40) 1494k
15.00 kHz 2500kHz  1000Hz  -4091  (-9.09) 2475k -4069  (847) 2491k
2500 kHz 31.25kHz 1000 Hz 4068  (-29.28) 2513k -4092  (-2952) 2528k
31.15kHz 31.25kHz  1000Hz (=) - () —F
1250MHz 1500 MHz  1.000 MHz () ()
12.50 MHz 15.00 MHz  1.000 MHz (=) (=) =
use sTaTus

| RL 5 | E SENSEINT ] ALIGNAUTO  |03:48:06PM Aug2s, 2023
Center Freq 860.000000 MHz | Center Freq: 860.000000 MHz Radio Std: None quency
S Trig: Free Run ‘Avg: 100.00% of 2
PASS \FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 4B
10 dBieiswindont Ref 39.0 dBm
Log
= Center Freq|
19 860.000000 MHz
9.00
-1.00
1o Rektive Lint]
-21.0
-31.0
-41.0
-51.0
Center 860 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3896 dBm 0.0125 MHz Auto Man
Lower <« Peak-> Upper
Start Freq StopFreq  IntegBW  dBrm  ALim(dB) Freq(Hz) B ALim(dB)  Freq (Hz) FreqOffset
00Hz 4000kHz ~ 1000Hz 2335 (1561)  -1813k 2353 (1543) 5313 A OHz
4.000 kHz 8500kHz  1000Hz 3228 (-3624)  -8500k -3309  (:3729) 8469k
8.500 kHz 1500kHz  1000Hz -3572  (2977)  -1494k 3455  (-29.13) 1450k
15.00 kHz 2500kHz  1000Hz 4056  (841) 2500k -3979  (903) 2447k
25.00 kHz 3125kHz  1000Hz 4056 (-2051) 2500k  -4091  (-2987) 2653k
31.15kHz 3125kHz  100.0Hz () ) —F
1250MHz  1500MHz  1.000 MHz () (—)
1250MHz  1500MHz  1.000 MHz () - (=) =
= status

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-COPSK
AC

800PS CQPSK Signal at 851.025 MHz ALC

[ RLS | w w00 Ac | ALIGNAUTO | 0L:47:33PM Aug23, 2023
Center Freq 851.025000 MHz | Center Freq: 851025000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of 2
PASS \ \FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 deidiywniont Ref 39,0 dBm
Log
= Center Freq|
19 851.025000 MHz|
9,01
-1.00
10 Relatve Lini]
210
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz
P CF Step
6.250 kHz
Total Power Ref 3538 dBm 0.0125MHz Auto Man
< Peak -> Upper
Start Freq StopFreq  IntegBW  dBm Freq (Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset
00Hz 4000kHz ~ 1000Hz 2313 1875 2298 (15.40) 7500 A 0Hz|
4000 kHz 8500kHz  1000Hz  -3322 8500k  -3229  (-36.40) 8.406k
8.500 kHz 15.00kHz  1000Hz  -35.30 1488k 3553 (-29.15) 14.84k
15.00 kHz 2500kHz  1000Hz  -4078 2497k 4113 (8.57) 24,94k
25.00 kHz 31.25kHz  1000Hz  -4083 2528k -4113  (-29.48) 2513k
3115 kHz 31.25kHz 1000 Hz () —b|
1250 Mz~ 1500 MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz - () =
usa sTatus|
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Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-C4FM

800PS C4FM Signal at 868.975 MHz ALC

[ ®r [s02 AC SENSEINT] ALIGNAUTO  |0LAB30PM Aug29,2023 | _
Center Freq 868.975000 MHz | Center Freq: 868.975000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGaindlow  BAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBidianindon1 Ref 39.0 dBm
Leg[— T ] ‘ ‘
20 ‘ ‘ Center Freq|
190 868.975000 MHzZ|
.00
-1.00
-11.0
Relatve Lint
-21.0 1 s
o v \
-41.0 ‘
510 ‘
Center 869 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 38.54 dBm 0.0125 MHz Auto Man|
Lower <- Peak ->
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq (Hz) dBm Freq (Hz) FreqOffset
0.0Hz 5625kHz  1000Hz 2309 (-15.45) 8000 2311 8500 & 0 Hz|
5.625 kHz 1250kHz  1000Hz -3465  (326)  -1250k  -3509 1250 k
12,50 kHz 50.00kHz ~ 1000Hz -3381 (-1532)  -1340k  -34.15 1275k
50.00 kHz 1000kHz ~ 100.0Hz - ()
99.90 kHz 1000kHz  100.0 Hz
99.90 kHz 100.0kHz 1000 kHz
1250MHz ~ 15.00MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz
use

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-CFM

NGEINT] ALIGN AUTO 01:47:55PM Aug 29, 2023
Center Freq 860.000000 MHz | Center Freq: 860.000000 MHz Radio Std: None Frequency
5= Trig:Free Run Avg: 100.00% of 2
PASS FFGaimLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dbidiswndont Ref 39.0 dBm
Log I
e ‘ CenterFreq|
19 860.000000 MHz|
9.
-1.00
110
etive L
210 ! h
[31.0 V \J
-41.0
-51.0
Center 860 MHz Span 100 kHz
P CF Step|
10.000 kHz|
Total Power Ref 38.82 dBn 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset|
00Hz 5625kHz  1000Hz 2320 (-1562) 1100k 2351 (- 9500 & 0Hz
5625 kHz 12.50 kHz 1000Hz  -3520 (-4.09) -1250k  -3415 1245k
12 50 kHz 50.00 kHz 1000Hz  -3405  (-1587) -1330k  -3387 (- 1370k
50.00 kHz 1000kHz 1000 Hz ()
99.90 kHz 1000kHz ~ 100.0Hz
9990 kHz. 1000kHz 1000 kHz u
12 50 MHz 1500 MHz ~ 1.000 MHz
12.50 MHz 15.00 MHz  1.000 MHz (=)

sa

[ RLS | w w0 Ac | ISEINT ALIGNAUTO |0LA7:21PMAug 29,2003 [ = |
[Center Freq 851.025000 MHz | Center Freq: 851.025000 MHz Radio Std: None quency
= Trig:Free Run Avg: 100.00% of 2
PASS \FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 diisiawniont Ref 39.0 dBm
Log
e Center Freq|
19 851.025000 MHz|
9,01
-1.00
10 Relaive Lin]
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz
P CF Step
6.250 kHz
Total Power Ref 3843 dBm 0.0125 MHz Auto Man
Lover < Peak > Upper
Start Freq StopFreq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 4000kHz  1000Hz 2315 (1529 66875 2314 (1529) 8750 & 0 He|
4000 kHz 8500kHz  1000Hz 5960 (-30.05) 5844k -8.557 (-30.70) 6094k
8.500 kHz 1500kHz  1000Hz -36.62 (-3005)  -1500k -3466  (-28.24) 1491k
15.00 kHz 2500kHz  1000Hz -4042  (-808) 2488k -4085  (:8.18) 25.00k
25.00 kHz 3125kHz  1000Hz  -4091  (2931) 2513k  -4085  (-2925) 25.00k
3145 kHz 3M.25kHz 1000 Hz () () b
1250 Mz~ 1500 MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz ()
usa sTatus|
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Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK
AC

ALIGNAUTO

|_RE__[Sue Ac |
[Center Freq 868.975000 MHz

01:48:52 PM AUG 23, 2023

800PS HDQPSK Signal at 868.975 MHz ALC

SENSE:INT I e ]
| Center Freq: 868.975000 MHz Radio Std: None Frequency
= Trig:Free Run Avg: 100.00% of 2
PASS FGainLow  HAtten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dBigiatinet Ref 39.0 dBm
(] e — I I
» ‘ ‘ CenterFreq|
19 e 868.975000 MHz|
E
-1.00
1.0
Relatve Lini]
-21.0 V \}
-31.0
-41.0
510
Center 869 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 3858 dBm 0.0125 MHz Auto Man|
Lower < Pesk -> Upper
Start Freq StopFreq  Integ BW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 5625kHz  100.0Hz 2267  (-1590) 2500 2234 (1624) 9000 A OHz
5625 kHz 1250kHz  100.0Hz 3477 (-341) 1250k  -3461  (-325) 1280k (L |
12.50 kHz 5000kHz ~ 100.0Hz -34.10 (-1565)  -1260k -3420 (-1575) 1325k
50.00 kHz 100.0kHz ~ 100.0Hz () ()
99.90 kHz 100.0kHz  100.0Hz () )
99.90 kHz 100.0kHz  100.0 kHz () )
1250MHz 1500 MHz  1.000 MHz () )
1250 MHz 1500 MHz  1.000 MHz () - ()
usa staTus

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - P25-HDQPSK

[Center Freq 860.000000

800PS HDQPSK Signal at 860MHz ALC

01:45:18PM Aug2s, 2023

{ RLS | r [soe ac[ [ [ sensEm| ALIGN AUTO
MHz Centter Freq: 860.000000 MHz

Radio Std: None quency
—— Trig:Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 336 dB
10 dBgiamindowt Ref 39.0 dBm
Log I I
B ‘ l Center Freq|
1 860.000000 MHz|
9.
-1.00
110 Relative Lim]
-21.0 1 f
-31.0 V \‘
-41.0 ‘
-51.0 ‘
Center 860 MHz Span 100 kHz CF Step)
10.000 kHz
Total Power Ref 38.90 dBrm 0.0125 MHz Auto Man
Lower < Peak - Upper
Start Freq StopFreq  IntegBW  dBm  ALim{dB) Freq(Hz) dBm  ALIM(dB)  Freq (Hz) Freq Offset|
00Hz 5625kHz  1000Hz 2277  (-16.13) 5000 2243 (1647) 5000 & 0Hz
5625 kHz 1250kHz  1000Hz 3481  (377) 1250k 3471 (367) 1250k
12.50 kHz 50.00kHz  1000Hz -3375  (-1565) 1345k 3401 (1591) 1350k
50.00 kHz 1000kHz 1000 Hz () ()
99.90 kHz 1000kHz ~ 100.0Hz
99.90 kHz 1000kHz  100.0 kHz
1250 MHz ~ 15.00MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
usa sTATUS

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - P25-HDQPSK
e 500 AC

800PS HDQPSK Signal at 851.025 MHz ALC

[’ | SENSEINT ALIGNAUTO  |0147:43PMAUG29,2023 | _ |
[Center Freq 851.025000 MHz | Center Freg: 851.025000 MHz Radio Std: None quency
= Trig:Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dikgisvinion1 Ref 39.0 dBm
(R o m—
® Center Freq|
190 e 851.025000 MHz|
9.0
-1.00
10 Relstive Lin]
-21.0
-31.0
-41.0
-51.0
Center 851 MHz Span 62.5 kHz
P CF Step|
6.250 kHz
Total Power Ref 38.55 dBm 0.0125 MHz Auto Man
Lower < Peak -> Upper
Start Freq StopFreq  IntegBW  dBm  ALIm(dB) Freq(Hz) dBm  ALim(dB)  Freq(Hz) FreqOffset|
00Hz 4000kHz  1000Hz 2221 (-16.34) 4063 2192 (-16.63) 9375 A 0 Hz|
4000 kHz 8500kHz ~ 1000Hz 9479  (-23.48) 4719k 8032 (-23.23) 4938k
8500 kHz 1500kHz  1000Hz 3508  (-29.30) 1456k 3521 (29.14) 1475k
15.00 kHz 2500kHz  1000Hz  -4063  (-8.49) 2484k 4095  (-8.56) 2494k
25.00 kHz 3125kHz  1000Hz  -4121  (-29.73) 2538k 4105  (-29.57) 2503k
31.15kHz 3125kHz 1000 Hz ) ) —b
1250 MHz ~ 15.00 MHz ~ 1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
usa sTaTus
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800PS FM Signal at 868.975 MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - FM
[ |

ALIGNAUTO

| RL S | R [50@ s | | 01:52:46PM Aug 29, 2023
Center Freq 868.975000 MHz Center Freq: 863.875000 MHz Radio Std: None quency
— Trig: Free Run Avg: 100.00% of 2
PASS \FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 336 dB
10 dBidistindon1 Ref 39.0 dBmM
Log[———T — T ]
= ‘ ‘ Center Freq|
19 868.975000 MHz
90
-1.00
-11.0
oo i
210 ] :
-31.0 V \J
410
-51.0

Center 869 MHz

Span 100 kHz

sa

(

sTATUS

CF Step
10.000 kHz|
Total Power Ref 38.55 dBm 0.0125 MHz Auto Man
Lower < Pesk-> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
00Hz 5625 kHz 1000 Hz 3124 (-7.32) -3000k 3116 (-7.40) 3000k & 0 Hz|
5,625 kHz 1250kHz  1000Hz 3362 (224) 1250k 3421 (-283) 1250k
12.50 kHz 50.00 kHz 1000 Hz -3348 (-15.00) -1250k -3471 (-16.23) 1395k
50.00 kHz 100.0 kHz 100.0 Hz () ()
99.90 kHz 100.0 kHz 1000 Hz )
99.90 kHz 100.0 kHz 1000 kHz. ) 1
1250MHz  1500MHz  1.000 MHz )
12.50 MHz. 1500 MHz  1.000 MHz (=) )

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-D - FM
AC

800PS FM Signal at 860MHz ALC

[ RLS | r |00 AC | ALIGNAUTO |01:52:37PM AUg 29,2023
[Center Freq 860.000000 MHz | Center Freq: 860.000000 MHz Radio Std: None quency
= Trig:Free Run Avg: 100.00% of 2
PASS \FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dikdiamindon1 Ref 39.0 dBm
(T | E— ‘ T
2 ‘ Center Freq|
190 860.000000 MHz|
9.0
-1.00
-11.0
Relatve L
210 ! ;
o v \
-41.0
-51.0 }
Center 860 MHz Span 100 kHz
P CF Step|
10.000 kHz|
Total Power Ref 38.84 dBm 0.0125 MHz Auto Man
Lower < Peak-> Upper
Start Freq StopFreq  Integ BW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset|
00Hz 5625kHz  1000Hz 3153  (731) 3000k 3144 0) 3.000k & 0 Hz|
5625 kHz 1250kHz  1000Hz  -3444  (334) 1250k  -3355 2.45) 1250k
12.50 kHz 5000kHz  1000Hz 3442  (1626)  -1365k -3385  (-1569) 1265k
50.00 kHz 1000kHz ~ 100.0 Hz - () ()
99.90 kHz 1000kHz ~ 100.0 Hz )
99.90 kHz 100.0kHz ~ 100.0 kHz ) b |
1250 MHz 1500 MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz. - )
usa status

800PS FM Signal at 851.025 MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-H - FM

500

AC

| RF_ [S0Q  AC | ISEINT| ALIGN AUTO 01:52:26PM Aug 29, 2023
Center Freq 851.025000 MHz | Center Freq: 851.025000 MHz Radio Std: None Frequency
== Trig:Free Run Avg: 100.00% of 2
PASS \FGainiow  #Atten:22 dB Radio Device: BTS
Ref Offset 33.6 dB
10 dikgisvindont Ref 39.0 dBm
(R I E—
e CenterFreq|
19 851.025000 MHZ|
9
-1.00
10 Retatve Lini
-21.0
-31.0
410
510
Center 851 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3844 dBm 0.0125 MHz Auto Man|
Lover < Peak > Upper
Start Freq StopFreq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset
00Hz 4000kHz ~ 100.0Hz 3000k 3102 (7.42) 3000k & 0 Hz
4000 kHz 8500kHz  100.0Hz 5000k 1986 (-1081) 5.000 k
8.500 kHz 1500kHz 1000 Hz 9000k  -2545 (-28.13) 9.000 k
1500 kHz 25.00kHz 100.0 Hz 2475k -4100 (-8.34) 2500 k
25.00 kHz 31.25kHz  1000Hz 2534k -4059  (-2000) 2525k
3115kHz 31.25kHz 1000 Hz () -
1250MHz ~ 15.00MHz  1.000 MHz ()
12.50 MHz 15.00 MHz  1.000 MHz (=)
usa sTaTUs|
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700PS CQPSK Signal at 774.975 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-CQPSK.
s

RF S0Q  AC SENSE:INT] ALIGN AUTO OL:30:05PM Aug2g,2023 [ _ ]
Center Freq 774.975000 MHz | Center Freq: 774.975000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGaindlow  BAtten:22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidianindon1 Ref 39.0 dBm
(BT o —
20 Center Freq|
190 7 S 774.975000 MHz|
.00
1.00 L] [
Refae Lin
11.0
-21.0
-31.0
410 i
510 ‘
Center 775 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 36.70 dBm 0.0125 MHz Auto Man|
< Peak > Upper
Start Freq StopFreq  Integ BW Freq (Hz) dBm  ALIm(dB)  Freq (Hz) FreqOffset
0.0Hz 5000kHz 1000 Hz 1563k 2113 (1557 1375k & 0 Hz|
5.000 kHz 10.00kHz  100.0 Hz 9938k  -3500 (4734 9875k
10.00 kiHz 31.25kHz 1000 Hz 3125k 4546 (3217, 3125k
31.15kHz 31.25kHz 1000 Hz 4546 (3261 3125k
8000MHz ~ 1250MHz  100.0 Hz -
1250 MHz 1500 MHz  1.000 MHz b
1250MHz ~ 15.00MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz -
use sTatus|

[ R [s00 ac | SENSE:INT ALIGNAUTO  |0L:29:33PM Aug29,2008 [ _
Center Freq 766.500000 MHz | Center Freq: 766.500000 MHz Radio Std: None Frequency
5= Trig:Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB

10 dibgiavingon1 Ref 39.0 dBm

Logl— T

- Center Freq|

766.500000 MHz|

-1.00

110

Feitive Lind]

210

310

410

510

Center 766.5 MHz

Span 62.5 kHz

CF Step|
6.250 kHz
Total Power Ref 36.57 dBm 0.0125 MHz Auto Man|
Lower <Peak-> Upper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq (Hz) dBm  Alim(dB)  Freq(Hz) FreqOffset|
00Hz 5000kHz  1000Hz 2149 8750 2114 (-1543) 500.0 & OHz
5000 kHz 1000kHz ~ 1000Hz  -35.22 9938k 3601 (-47.59) 10.00 k
10.00 kHz 3125kHz  1000Hz  -45.09 3094k 4527 (-32.30) 3081k
31.15kHz 3125kHz  1000Hz  -46.30 3125k 4658 (-33.68) 3125k
8000MHz ~ 1250MHz  100.0Hz (=) .
1250 MHz ~ 1500MHz  1.000 MHz () b
1250 MHz  1500MHz  1.000 MHz ()
1250 MHz 1500 MHz  1.000 MHz ()

s

700PS CQPSK Sig

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-COPSK

nal at 758.025 MHz

ALIGNAUTO  |DL28:SoPM Aug29,2023 | |
Center Freq 758.025000 MHz | Center Freq: 755.026000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of 2
PASS \ |FGainiLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 deidiawindow1 Ref 39.0 dBm
(BT — —
2 Center Freq|
19 758.025000 MHz|
. / N
.00 L] —
Felatve L]
-11.0
-21.0
-31.0
-41.0
-51.0
Center 758 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref  36.75 dBm 0.0125 MHz Auto Man
< Pesk > Upper
Start Freq StopFreq  Integ BW Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00 Hz 5000kHz  100.0Hz 4750k 2149 0 Hz|
5000 kHz 1000kHz 1000 Hz 9781k -3593
10.00 kHz 31.25kHz  1000Hz 3091k -4529
31.15kHz 31.25kHz 1000 Hz 3116k -46.13
8000MHz  1250MHz  100.0Hz
1250MHz 1500 MHz  1.000 MHz
1250MHz 1500 MHz  1.000 MHz
1250MHz 1500 MHz  1.000 MHz -
use sTaTus
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700PS C4FM Signal at 774.975 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-C4FM

RL 5 R |S00 AC SENSEINT| | ALIGNAUTO  |0l29:S5PMAw2,2023 | _ |
Center Freq 774.975000 MHz | Center Freq: 774.975000 MHz Radio Std: None Frequency
== Trig:Free Run Avg: 100.00% of 2
PASS \FGaimLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 332 dB
10 dBgisvindew Ref 39.0 dBm
Log
B CenterFreq|
19 774975000 MHz
, ’ N
100 / \
e L
-11.0
-21.0
-31.0
-41.0
-51.0
Center 775 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref 36.66 dBm 0.0125 MHz Auto Man|
Lower < Peak > Upper
Start Freq StopFreq Integ BW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq (Hz) FreqOffset|
00Hz 5000kHz  1000Hz 8125 2136 (-1530) 9063 A 0 He|
5.000 kHz 10.00kHz  100.0Hz 5063k 3252 (39.44) 5004k
10.00 kHz 31.25kHz  1000Hz 3122k 4428 (3185) 3038k
31.15 kHz 31.25kHz  1000Hz 3122k 4579 (3289) 3115k
8000MHz ~ 1250MHz  1000Hz - ()
1250 MHz ~ 1500MHz  1.000 MHz () b
1250 MHz ~ 1500MHz  1.000 MHz - ()
1250 MHz 1500 MHz  1.000 MHz — (=) =
= jstatus

700PS C4FM Signal at 766.500 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-C4FM.

| RL S | RF[soo ac | | | sEMSEINT] | AUGNAUTO  [0LoS@iPMAug292023 [ |
Center Freq 766.500000 MHz Center Freq: 766.500000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGaindow  #Atten: 22 dB Radio Device: BTS
Ref Offset 332 dB
10 diiwniont Ref 39.0 dBm
Log
2 Center Freq|
1 7 S 766.500000 MHz
E
100 Relative Lim]
-11.0
-21.0
-31.0
-41.0
-51.0
Center 766.5 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref 36.52 dBm 0.0125 MHz Auto Man|
< Peak > Upper
Start Freg StopFreq  Integ BW  dBm ) Freq(Hz) dBm  4Lim(dB)  Freq (Hz) FreqOffset
00 Hz 5000kHz  1000Hz 9063 2106  (-15.45) 8125 & 0 Hz|
5.000 kHz 1000kHz 1000 Hz 5000k 3715 (-39.61) 5125k
10.00 kHz 3125kHz  1000Hz 3125k 4547 (:32.25) 31.00k
31.15kHz 3125kHz  1000Hz 3125k 4596 (-33.01) 3125k
8000MHz 1250 MHz ~ 100.0Hz (—)
1250 MHz 1500 MHz  1.000 MHz () u
1250 MHz 1500 MHz  1.000 MHz ()
1250 MHz  15.00 MHz  1.000 MHz () =
=

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-C4FM

ALIGNAUTO  |O12B:6PM AD29,2023 | _ |
Center Freq 758.025000 MHz Center Freq: 758.025000 MHz Radio Std: None Frequency
—— Trig:Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 ditiwniont Ref 39.0 dBm
Log— T ] —
» Center Freq|
19 758.025000 MHZ|
. / N
100 L] [T
Refdve Ui
-11.0
-21.0
-31.0
-41.0
-51.0
Center 758 MHz Span 62.5 kHz
P CF Step|
6.250 kHz
Total Power Ref 36.66 dBm 0.0125 MHz Auto Man
Lower < Peak > Unper
Start Freq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALIM(dB)  Freq(Hz) FreqOffset|
00 Hz 5000kHz  1000Hz 2106 (1560 3750 2127 (1539) 2500 A 0Hz
5.000 kHz 1000kHz 1000 Hz 5000k -4400  (-39.65) 5281k
10.00 kHz 3125kHz  1000Hz 3109k -4559  (-32.38) 3113k
31.15kHz 3125kHz  1000Hz 3115k -4566  (3276) 3115k
8000MHz ~ 1250MHz 1000 Hz - ()
1250 MHz  15.00MHz  1.000 MHz () 1
1250 MHz  15.00MHz  1.000 MHz ()
1250 MHz  15.00 MHz  1.000 MHz () =
=
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700PS HDQPSK Signal at 774.975 MHz

Agilent Cpeclrum Analyzer cPecm.m Emission Mask - PS-C - P25 HDOPCK

00 ALIGNAUTO |0L:30:17PM AUG29,2023 | . |
Center Freq 774 975000 MHz ] Cemerrreq 774 975000 MHz Radio Std: None quency
= Trig: Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dekgiatinset Ref 39,0 dBm
(] e e—
» CenterFreq
19 774975000 MHz|
. / N
oo Relative Limi]
-11.0
-21.0
-31.0
-41.0
-51.0
Center 775 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3649 dBm 0.0125 MHz Auto Man|
< Peak -> Upper
Start Freq StopFreq  IntegBW  dBm Freq (Hz) dBm  ALIm(dB)  Freq(Hz) Freq Offset
00Hz 5000kHz  1000Hz 2033 3125 2036 (16143 3750 & 0 Hz|
5.000 kHz 1000kHz ~ 1000Hz 5091 5000k 5417 (-3107) 5.000 k
10.00 kHz 3125kHz  1000Hz  -46.04 3113k 4578 (-3256) 3097 k
3115 kHz 3125kHz  1000Hz  -46.20 3115k 4639 (-3332) 3125k
8000MHz ~ 1250MHz  100.0 Hz -)
1250MHz 1500 MHz  1.000 MHz )
1250MHz 1500 MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz —)
usa sTaTus|

700PS HDQPSK Signal at 766.500 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-HDQPSK
| RL S | R[S0 ac | | [ SemMSENT| | ALIGNAUTO  [0L:29:43PM Aug29, 2023

[Center Freq 766.500000 MHz Center Freq: 766.500000 MHz Radio Std: None Frequency
5= Trig: Free Run Avg: 100.00% of 2
PASS IFGain:Low #htten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 ditiswndont Ref 39.0 dBm
Log —
B Center Freq|
19 7 S 766.500000 MHz
9.0
1.0 Relative Limi]
-11.0
-21.0
-31.0
410
-51.0
Center 766.5 MHz Span 62.5 kHz
P CFstep
6.250 kHz
Total Power Ref 36.40 dBm 0.0125 MHz Auto Man
< Peak >
Start Freq StopFreq  IntegBW  dBm Freq (Hz) dBm AL\m(dB) Freq (Hz) FreqOffset
00 Hz 5000kHz  1000Hz  20.04 3125 1985 (165 ) 1875 A 0 Hz|
5.000 kHz 1000kHz ~ 1000Hz 5329 5000k 4121 (:3197) 5063k
10.00 kHz 3125kHz  1000Hz 4574 3103k 4539 (-3202) 31.03k
31.15 kHz 3125kHz  1000Hz 4654 2115k 4587  (-32.80) 3115k
8000MHz ~ 1250MHz  100.0 Hz ()
1250 MHz 1500 MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz
Mse sTaTUS|

700PS HDQPSK Signal at 758.025 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-HDOPSK

[ RF__[S00 ac | ALIGNAUTO  |01:20:09PMAUg29,2023 [ _ |
Center Freq 758.025000 MHz ‘ Center Freq: 758.025000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGainsLow  HAtten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBitiywndwt Ref 39.0 dBm
(R ] m—
B CenterFreq|
19 758.025000 MHz|
5 / N
100 "] —
Retatve L
-11.0
-21.0
-31.0
410 i
-51.0 ‘
Center 758 MHz Span 62.5 kHz,
P CFStep
6.250 kHz|
Total Power Ref 36.62 dBm 0.0125 MHz Auto Man
< Peak > Upper
Start Freq Stop Freg  IntegBW  dBm Freq (Hz) dBm  aLim({dB) Freq(Hz) Freq Offset
00Hz 5000kHz  100.0Hz 2041 00 2041 (-1621) 00 0 He
5.000 kHz 1000kHz ~ 1000Hz 5053 5063k 3289 (-32.08) 5250k
10.00 kHz 3125kHz  1000Hz  -45.48 3122k 4478 (-3201) 3066 k
3115 kHz 3125KkHz  1000Hz  -45.48 122k 4636 (-3342) 3119k
8000MHz 1250 MHz ~ 100.0Hz - (—)
1250MHz 1500 MHz  1.000 MHz () 1
1250MHz 1500 MHz  1.000 MHz ()
1250MHz 1500 MHz  1.000 MHz ()
use sTaTUS|
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Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-COPSK

700PS CQPSK Signal at 774.975 MHz ALC

RL 5 R |S00 AC SENSEINT| | ALIGNAUTO  |0l@Ld46PMA2,2023 | _ |
Center Freq 774.975000 MHz | Center Freq: 774.975000 MHz Radio Std: None Frequency
== Trig:Free Run Avg: 100.00% of 2
PASS \FGaimLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 332 dB
10 dBgisvindew Ref 39.0 dBm
Log
B CenterFreq|
19 7 N 774975000 MHz
9.
/ \.
-1.00 Refave L
-11.0
-21.0
-31.0
-41.0
-51.0
Center 775 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref 37.84 dBm 0.0125 MHz Auto Man|
Lower < Peak > Upper
Start Freq StopFreq Integ BW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq (Hz) FreqOffset|
00Hz 5000kHz  1000Hz 8750 2212 ) 2500 & 0 He|
5.000 kHz 10.00kHz  100.0Hz 41000k 3393 ) 9750k
10.00 kHz 31.25kHz  1000Hz 3125k 4469 ) 3125k
31.15 kHz 31.25kHz  1000Hz 3125k 4469 ) 3125k
8000MHz ~ 1250MHz  1000Hz )
1250 MHz ~ 1500MHz  1.000 MHz b
1250 MHz ~ 1500MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz -
= jstatus

700PS CQPSK Signal at 766.500 MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-CQPSK
RE [ [ senseanT]

ALIGNAUTO

01:31:13PM Aug29, 2023

Center Freq 766.500000 MHz Center Freq: 766.500000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \ IFGainLow #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 ditiwniont Ref 39.0 dBm
Log
2 Center Freq|
1 7 - 766.500000 MHz
9.
1.00 — —
-11.0
-21.0
-31.0
-41.0
-51.0
Center 766.5 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref 3855 dBrm 0.0125 MHz Auto Man|
< Peak-> Upper
Start Freg StopFreq  Integ BW  dBm Freq (Hz) dBm  4Lim(dB)  Freq (Hz) FreqOffset
00 Hz 5000kHz  1000Hz 2288 1563 2323 ) 1344k & 0Hz
5.000 kHz 1000kHz  1000Hz  -33.54 41000k -34.16 ) 10.00k
10.00 kHz 31.25kHz 100.0 Hz -43.38 -3075k  -43.66 ) 3119k
31.15kHz 31.25kHz 100.0 Hz -44.34 -3125k 4366 ) 3119k
8000MHz 1250 MHz ~ 100.0Hz )
1250 MHz 1500 MHz  1.000 MHz
12.50 MHz 1500 MHz ~ 1.000 MHz
12.50 MHz. 15.00 MHz  1.000 MHz
=

700PS CQPSK Signal at 758.025 MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-COPSK
| RL S | R [sno ac | |

[ [ semsemt] [ AUGNAUTO  |0130:39PMAwg29,2023 [ |
Center Freq 758.025000 MHz Center Freq: 758.025000 MHz Radio Std: None Frequency
= Trig: Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 diitiswnionn Ref 39.0 dBm
Log [ 1]
20 CenterFreq
190 7 _ 758025000 MHz
9.00
100 — —
-11.0
-21.0
-31.0
-41.0
-51.0
Center 758 MHz Span 62.5 kHz
P CFStep
6.250 kHz|
Total Power Ref 3851 dBm 0.0125 MHz Auto Man
Lower < Peak> Upper
StartFreq StopFreq  IntegBW  dBm  ALim(dB) Freq(Hz) dBm  ALim| Freq (Hz) Freq Offset|
0.0Hz 5000kHz  100.0Hz 1844k 2339 (15 9375 A OHz
5.000 kHz 1000kHz  100.0 Hz 9038k  -3433 (48 9969k
10.00 kHz 3125kHz  100.0Hz 3047k -4328 (323 3069k
31.15kHz 3125kHz  100.0Hz 3115k -4419 (326 3119k
8000MHz  1250MHz  100.0Hz
1250 MHz  1500MHz  1.000 MHz 1
1250 MHz  1500MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz -
use staus|
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700PS C4FM Signal at 7

Agllenl <pectmm Analyzer Cpeclrum Emission Mask - PS-C - P25-C4FM

74.975 MHz ALC

ALIGNAUTO 0131:34PMAug29,2023 | _ |l
[enter Freq 774 975000 MHz | cemerrreq TrasTEo v Radio Std: None quency
Trig: Free Run Avg: 100.00% of 2
PASS \FGainLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dikdiawindon1 Ref 39.0 dBm
Log
2 Center Freq|
19 ya < 774975000 MHz|
9.0
L—"] [
-1.00 Refave L
-11.0
-21.0
-31.0
-41.0
-51.0
Center 775 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref  37.80 dBm 0.0125 MHz Auto Man
< Peak-> Upper
Start Freq StopFreq  IntegBW  dBm Freq (Hz) dBm  ALim(dB)  Freq (Hz) Freq Offset|
00Hz 5000kHz  1000Hz 2198 8125 2241 (1539 2063 A 0 Hz|
5000 kHz 1000kHz ~ 1000Hz 1923 5063k 2072 (-394 5004k
10.00 kHz 3125kHz  1000Hz  -43.82 3038k -4318 (322 3006k
3115 kHz 3125kHz  1000Hz  -4553 3115k 4524 (329 3115k
8000MHz ~ 1250MHz 1000 Hz - -
1250MHz ~ 1500MHz  1.000 MHz b
1250MHz ~ 1500MHz  1.000 MHz
1250MHz 1500 MHz  1.000 MHz
usa sTatus|

Agilent Spectrum Analyzer - Spectrum [m|ss|on Mask PS.C - P25-C4FM

700PS C4FM Signal at 766.500 MHz ALC

[ RL S | r |00 AC | ALGNAUTO  [0L3LOLPM Aug29,2023 | —
|;—\enter Freq 766.500000 MHz CenterFreq 766500000z Radio Std: None quency
Trig: Free Run Avg: 100.00% of 2
PASS IFGainLow #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidianindon1 Ref 39.0 dBm
(XY —
20 Center Freq|
190 7 N 766.500000 MHz|
.00
-1.00 e —
-11.0
-21.0
-31.0
-41.0
-51.0
Center 766.5 MHz Span 62.5 kHz
P CFStep
6.250 kHz|
Total Power Ref 3855 dBm 0.0125 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  Integ BW ALIm(dB)  Freq (Hz) dBm  ALIm(dB)  Freq (Hz) Freq Offset|
0.0Hz 5000kHz 1000 Hz 1000k 2364 (-1491) 5313 & 0 Hz|
5.000 kHz 10.00kHz  100.0Hz 5313k 1122 (:3936) 5063 k
10.00 kHz 3M.25kHz 1000 Hz 3072k 4395 (3253) 3122k
31.15kHz 31.25kHz 1000 Hz 3122k -4393  (3251) 3119k
8000MHz  1250MHz 1000 Hz - ()
1250 MHz 1500 MHz ~ 1.000 MHz )
1250MHz -~ 1500MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz )
usa sTaTUS|

Agillent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-CAFM

| [ |
[Center Freq 758.025000 MHz Center Freq: 758.025000 MHz

ALIGNAUTO | 01:30:28 PM Aug23, 2023

700PS C4FM Signal at 758.025 MHz ALC

Radio Std: None Frequency
== Trig: Free Run Avg: 100.00% of 2
PASS \FGaintLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 332 dB
10 dégisvinion1 Ref 39.0 dBm
(] o m—
2 Center Freq|
19 7 \L 758.025000 MHz|
9.0
100 ] —
-11.0
-21.0
310
410 -
510 }
Center 758 MHz Span 62.5 kHz
P CF Step|
6.250 kHz
Total Power Ref 3552 dBm 0.0125 MHz Auto Man|
< Peak-> Upper
Start Freq StopFreq  Integ BW  dBrn Freq (Hz) dBm  ALim(dB)  Freq (Hz) FreqOffset
00 Hz 5000kHz  1000Hz 2275 1063k 2326 (-15.26) 5625 A 0 Hz|
5.000 kHz 1000kHz ~ 1000Hz  -1.006 5000k 5177 (-39.95) 5750k
10.00 kHz 3125kHz  1000Hz  -42.91 3019k 4344 (32.12) 3109k
3115 kHz 3125kHz  1000Hz  -44.69 345k 4392 (3237) 3145k
8000MHz 1250 MHz ~ 100.0Hz ()
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz ~ 15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz [
usa sTATUS
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700PS HDQPSK Signal at 774.975 MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-HDOPSK

RL 5 R |S00 AC SENSEINT| | ALIGNAUTO  |0LBLSBPMA29,2023 | _ |
Center Freq 774.975000 MHz \ Center Freq: 774 975000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \FGaimLow  #Atten: 22 dB Radio Device: BTS
Ref Offset 332 dB
10 dBgisvindew Ref 39.0 dBm
Log
B CenterFreq|
19 7 N 774975000 MHz
9.
/ \.
-1.00 Refave L
-11.0
-21.0
-31.0
-41.0
-51.0
Center 775 MHz Span 62.5 kHz
P CF Step)
6.250 kHz
Total Power Ref 37.82 dBm 0.0125 MHz Auto Man|
Lower < Peak > Upper
Start Freq StopFreq Integ BW  dBm  ALim(dB) Freq (Hz) dBm  ALIm(dB)  Freq (Hz) FreqOffset|
00Hz 5000kHz  1000Hz 2128 3125 2137 (1644) 9063 A 0 He|
5.000 kHz 1000kHz ~ 1000Hz 6393 5063k 4942 (3209) 5156k
10.00 kHz 31.25kHz  1000Hz  -4401 3059k 4462 (3243) 3125k
31.15 kHz 31.25kHz  1000Hz  -4503 3116k 4462 (3237) 3125k
8000MHz ~ 1250MHz  1000Hz )
1250 MHz ~ 1500MHz  1.000 MHz
1250 MHz ~ 1500MHz  1.000 MHz
1250 MHz 1500 MHz  1.000 MHz
= jstatus

700PS HDQPSK Signal at 766.500 MHz ALC

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-C - P25-HDQPSK.

|  RF_ [50R AC | 5 ALIGN AUTO. 01:31:24PM Aug 29, 2023
Center Freq 766.500000 MHz ‘ Center Freq: 766.500000 MHz Radio Std: None quency
Trig: Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 33.2 dB
10 dBidianindon1 Ref 39.0 dBm
Log[— 1 |
20 Center Freq|
190 // \\ 766.500000 MHz|
9.0
1.00 ] —
10
210
310
410 I
510 }
Center 766.5 MHz Span 62.5 kHz
P CF Step
6.250 kHz|
Total Power Ref 3853 dBm 0.0125 MHz Auto Man|
< Peak > Upper
Start Freq StopFreq  hteg BW  dBm Freq (Hz) dBm  ALiIm(dB)  Freq (Hz) FreqOffset
00Hz 5.000 kHz 1000 Hz 2199 2241 (161 0 Hz|
5.000 kHz 10.00 kHz 100.0 Hz 7521 7190 (-313:
10.00 kHz 31.25kHz 1000 Hz -43.43 -4325 (319
31.15kHz 31.25kHz 1000Hz  -4413 4397 (325
8.000 MHz 12.50 MHz 1000 Hz - -
12.50 MHz 1500 MHz ~ 1.000 MHz
12.50 MHz 1500 MHz ~ 1.000 MHz
12.50 MHz 15.00 MHz  1.000 MHz
usa sTATUS

700PS HDQPSK Signal at 758.025 MHz ALC

Agilent cPecm.m Analyzer Spectrum Emission Mask - PS-C - P25-HDQPSK

(RS | & soe el 1 oomenm] | AuGuAUTO  (0130i51PMAUg2S,2023

Center Freq 758 025000 MHz Center Freq: 756.025000 MHz Radio Std: None Frequency
—»— Trig:Free Run Avg: 100.00% of 2
PASS IFGain:Low #Atten: 22 dB Radio Device: BTS
Ref Offset 332 dB
10 dBgisvindswt Ref 39.0 dBm
Log
B Center Freq|
19 // L 758.025000 MHz
9.
1.00 — —
-11.0
-21.0
-31.0
410 !
-51.0 }
Center 758 MHz Span 62.5 kHz
P CFStep
6.250 kHz
Total Power Ref 3849 dBm 0.0125 MHz Auto Man|
Lower < Peak-> Unper
Start Freq StopFreq  Integ BW  dBm  ALim(dB) Freq (Hz) dBrm  ALIM(AB)  Freq (Hz) Freq Offset|
00Hz 5000kHz  1000Hz 2200 8438 2193  (16.56) 9375 A 0 Hz|
5.000 kHz 1000kHz ~ 1000Hz ~ 6.957 5063k 6280  (:3143) 5156k
10.00 kHz 31.25kHz  1000Hz  -4336 3119k 4410 (3263) 3122k
3115 kHz 31.25kHz  1000Hz  -4336 3119k 4410 (3253) 3122k
8000MHz ~ 1250MHz  1000Hz - ()
1250 MHz ~ 1500MHz  1.000 MHz
1250 MHz ~ 1500MHz  1.000 MHz
1250 MHz  15.00MHz  1.000 MHz (=)
= satus
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150PS CQPSK Signal at 173.975 MHz

Agilent Cpecm.m Analyzer <pecm.m Emission Mask -

PS-E - P25+ copcx

RF 0 Q ALIGNAUTO 01:11:43PM Aug 29, 2023
Center Freq 173. 975000 MHz ‘ Center Freq 173 975000 MHz Radio Std: None Frequency
Trig: Free Run Avg: 100.00% of 2
PASS \ IFGain:Low #htten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 diidisvindont Ref 39.0 dBm
Log[——— T —
B CenterFreq
19 173.975000 MHz|
E
-1.00
o // \\
210 f t Rerative tm|
-31.0
410
510}
Center 174 MHz Span 100 kHz,
P CFStep
10.000 kHz|
Total Power Ref 36.52 dBi00625 MHz Auto Man
Lower < Peak ->
Start Freq Stop Freq  Integ BW ~ dBm  ALim(dB) Freq (Hz) dBm AL\m( ) Freq (Hz) Freq Offset|
00Hz 3000kHz  1000Hz 2122 (1530) 1750k 2186 (-14.96) 7500 A 0 He|
3.000 kHz 4600kHz  1000Hz 2899  (-884)  -4600k 2968  (-9.54) 4600k
4600 kHz 5000kHz  1000Hz  27.91  (-288)  -4700k 2750  (-248) 4650k
50.00 kHz 1000kHz  100.0 Hz ) ()
99.90 kHz 1000kHz ~ 100.0Hz ()
99.90 kHz 1000 kHz ~ 100.0 kHz () b |
1250MHz  15.00MHz  1.000 MHz ()
1250MHz 1500 MHz  1.000 MHz [ (-
use sTaTus

Agilent Spectrum Analyzer - Spectrum Emission Mask -

150PS CQPSK Signal at 163MHz

PSE - P25-COPSK.

[ RLS | ® |00 ac | ALIGNAUTO  |OL1L11PMAUG29,2003 [ _ |
[Center Freq 163.000000 MHz ] CenterFreq 6T G000 Radio Std: None quency
5= Trig:Free Run Avg: 100.00% of 2
PASS \FGainLow  HAtten: 24 dB Radio Device: BTS
Ref Offset 31.8 dB
10 dBidiawindon1 Ref 39.0 dBm
Log —7
e Center Freq|
19 163000000 MHz
9.0
-1.00
e // \\
21.0 f i RetvE
-31.0
410
-51.0
Center 163 MHz Span 100 kHz
P CF Step
10.000 kHz|
Total Power Ref 36.53 dB0I00625 MHz Auto Man
Lower < Peak > Upper
Start Freq StopFreq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm  ALim(dB)  Freq(Hz) Freq Offset|
00Hz 3000kHz  1000Hz 2110 (-1543) 9000 2092 (1561) 0Hz|
3.000 kHz 4600kHz ~ 1000Hz -2898  (-884) 4600k -2832  (8.18)
4600 kHz 5000kHz ~ 1000Hz -27.88  (-299) 4600k -2835  (-3.46)
50.00 kHz 1000kHz  100.0 Hz () ()
99.90 kHz 1000kHz ~ 100.0 Hz )
99.90 kHz 1000kHz ~ 100.0 kHz )
1250 Mz~ 1500 MHz  1.000 MHz )
1250 MHz 1500 MHz  1.000 MHz () —)
usa sTatus|

150PS CQPSK Signal at 152.025 MHz

Agilent Spectrum Analyzer - Spectrum Emission Mask - PS-E - P25-COPSK.

ALIGNAUTO

01 10:36PM Aug29, 2023

RL S RF S0 AC
[Center Freq 152.025000 MHz

| Center Freq: 152.025000 MHz

PASS IF Gain:Low

= Trig: Free Run Avg: 100.00% of 2
HAtten: 24 dB

Radio Std: None

Radio Device: BTS

Ref Offset 31.8 dB
10 deédiatindont Ref 39.0 dBm

Frequency

CenterFreq|
152.025000 MHz

1.0

210

RemmvEC

310

410

510

Center 152 MHz

Span 100 kHz

s

sTATUS

CF Step|
10.000 kHz|
Total Power Ref 36.51 dBrif00625 MHz Auto Man|
Lower < Peak ->
Start Freq StopFreq  IntegBW  dBm ALim(dB)  Freq (Hz) dBm Aum( ) Freq (Hz) Freq Offset
00Hz 3000kHz ~ 1000Hz 2106 (-1545  -1450k 2095 (-1555) 1850k & 0 Hz|
3.000 kHz 4600kHz ~ 1000Hz -2798  (7.82)  -4600k -2846  (-8.30) 4600 k
4600 kHz 5000kHz ~ 1000Hz -2743  (247)  -4650k 2716 (219) 4700k
50.00 kHz 1000kHz  100.0Hz () ()
99.90 kHz 1000kHz  100.0Hz )
99.90 kHz 100.0kHz  100.0 kHz )
1250MHz 1500 MHz  1.000 MHz )
1250 MHz 1500 MHz _1.000 MHz. () —)
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